H iﬁ & Hermon Laboratories Ltd.
L L X Harakevet Industrial Zone, Binyamina 30500,
k #  lacth Israel
Tel. +972-4-6288001
Fax. +972-4-6288277
E-mail: mail@hermonlabs.com

= =
= RIS

HERMON LABORATORIES ;
Electrical

TEST REPORT

ACCORDING TO: FCC CFR 47 PART 90 subpart Z; RSS-197 Issue 1:2010

FOR:

RADWIN Ltd.

Outdoor radio unit operating in the
3.65 GHz band

Models: RADWIN 1000 3GHz BAND,
RADWIN 2000 3GHz BAND,
RADWIN 5000 3GHz BAND

This report is in conformity with ISO/ IEC 17025. The "A2LA Accredited"” symbol endorsement applies only to the tests and
calibrations that are listed in the scope of Hermon Laboratories accreditation. The test results relate only to the items tested.
This test report shall not be reproduced in any form except in full with the written approval of Hermon Laboratories Ltd.

Page 1 of 256
Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011




. . Report ID: RDWRAD_FCC.22534.doc
H | Date of Issue: September 2011

HERMON LABORATORIES

a A W N =

6.2
6.3
6.4
6.5
6.6

71
7.2
7.3
7.4
7.5
7.6
7.7
7.8
7.9
7.10
7.11
712

10
11
12
13

Table of contents

P o) ol Ter=T a1 a1 (o] 124 T= 111 ] o [T USRI 3
Equipment under test @ttriDULES ........cooiiiiee e e e 3
ManUfaCtUrer INFOMMATION ..o ettt et h e bbbt e be e nbe e ehe e she e eaeeeabeenteens 3
LICCE e (=] = | T PP ROTUPTPRPPPTON 3
TESES SUIMMANY ... ettt b et e b e s b e e e he e s h e e e ab e e e e e b e e s ae e sae e e b e e ae e e b e e beesbeeebeesbeeenneninean 4
L o (=TT 74T (T o S 5
GENEIAl INFOIMALION ...ttt bt e bt e s bt e eh e e eh et e ae e nb e e bt e nbe e bt e sheeeh b e et e enbeenneenneenneenee 5
[eloTu = oo [ 10 T=T PSP PP UPPTUPN 5
510 o] o ol a=TaTo I8 (=T A=Y o [T 10 1] o | S PRSP SRP 5
Changes made iN the BEUT ... e s e e e et saeesne e 5
QLTS3 o) 1o 0 = (o o RSN 6
TransMItter ChAraCteriStICS ........oiiuiiiii it a et e st e s be e e s be e e nan e e eneeeaneeeaaee 7
Transmitter tests according to 47CFR part 90 and RSS-197 issue 1 requirements ..........coocceiiiiriieeiiiee e 8
1= DL a0 0 T 10 0T L o0 SR
Peak EIRP power density

(@ oTolu] o1 1=To I oT=a T VYo 1 (g TN (1] AT PP PSP
Emission mask test for 17 dBi gain ...........ooui i e e 137
Emission mask test for 13.5 dBi GaIN ......coiiiiiiee e nnneens 144
Spurious emissions at RF antenna connector test for 17 dBi gain..........cccovoiieiiii e 151
Spurious emissions near band edges at RF antenna connector test for 17 dBi gain ...........cccocceeeveeiviee e, 169
Spurious emissions near band edges at RF antenna connector test for 13.5 dBi gain..........c.ccooceiiiiiiiiiiicicnee 183
Spurious emissions at RF antenna connector test for 13.5 dBi gain..........cooieeiee i 197
Radiated spurious emission measurements....

FrequenCy Stability TSt ... ... . ettt e ettt e e e b bt e e e s bt e e e e e e ab et e e e e nbeeaaeaanaaeaaeanns
RECEIVEr SPUMIOUS EIMISSIONS.......eiiuiiieiiiiieiie ettt r e et e e et e e eat et e ae e e ea st e e eat e e e st e e ems e e enseeeneeeaneeeenbeeeanneesnneeenns
APPENDIX A Test equipment and ancillaries used for teStS.........ccuiiiiiiiiiiiiee e 236
APPENDIX B Measurement UNCEIMAINTIES ...........oouiiiiiiieiie ettt st se et ne s 238
APPENDIX C Test facility deSCHPHION ........oiiiie ettt e e et e et e e ste e e steeessseesssseesnseeessseeensnes 239
APPENDIX D SpecCifiCation refErENCES ......coouiiiiiiie ittt ettt et e st e e e sne e e ente e e nneeeennees 239
APPENDIX E Test equipment COrreCtion fACIOrS ...........oiiiiiiiiii ettt st e et s e s e e nneeeeeees 240
APPENDIX F Abbreviations @and @CrONYIMS ..........cciiiieiiieiie et e e e see e site e e teeessteeesseeeesseeesnseeesneeesnseeesnseesnses 256

Page 2 of 256



liL

HERMON LABORATORIES

1 Applicant information

Client name:
Address:
Telephone:
Fax:

E-mail:
Contact name:

RADWIN Ltd.

27 Habarzel street, Tel Aviv 69710, Israel

+972 3766 2988
+972 3766 2902

shlomo_weiss@radwin.com

Mr. Shlomo Weiss

2 Equipment under test attributes

Product name:
Product type:
Model(s):
Serial number:
Receipt date

Outdoor radio unit operating in 3.65 GHz band
Point to point or point to multipoint transceiver
RADWIN 2000 3GHz BAND

PCF350E000299999
5/31/2010

3 Manufacturer information

Manufacturer name:
Address:
Telephone:

Fax:

E-Mail:

Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):

RADWIN Ltd.

27 Habarzel street, Tel Aviv 69710, Israel

+972 3766 2988
+972 3766 2902

shlomo_weiss@radwin.com

Mr. Shlomo Weiss

20845

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Hermon Laboratories Ltd. Harakevet Industrial Zone, Binyamina 30500, Israel

5/31/2010
8/12/2010, 10/27/2010

47CFR part 90 subpart Z; RSS-197 issue 1:2010
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5 Tests summary

Test
Transmitter characteristics

FCC Section 90.205, 90.1321/ RSS-197 Section 5.6 Maximum output power and peak
power spectral density

FCC Section 90.209/ RSS-197 Section 5.2, Occupied bandwidth

FCC Section 90.210 (b), Emission mask

FCC Section 90.1323/ RSS-197 Section 5.7, Conducted spurious emissions
FCC Section 90.1323/ RSS-197 Section 5.7, Radiated spurious emissions
FCC Section 90.213/ RSS-197 Section 5.3, Frequency stability

FCC Section 90.203 (0)/ RSS-197 Section 5.4, Contention based protocol

FCC Section 90.1335/ RSS-Gen Section 5.5, RF radiation exposure evaluation

Receiver characteristics
RSS-197 Section 5.8, Receiver spurious emissions

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Status

Pass

Pass
Pass
Pass
Pass
Pass

Pass, exhibit to application
for certification attached

Pass, exhibit to application
for certification attached

Pass

Testing was completed against all relevant requirements of the test standard. The results obtained indicate that the product

under test complies in full with the requirements tested.

The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

Name and Title Date Signature
Tested by: Mr. E. Plotnichenko, test engineer October 27, 2010
Reviewed by: | Mrs. M. Cherniavsky, certification engineer September 18, 2011 &K.Mf
Approved by: | Mr. M. Nikishin, EMC and Radio group manager | September 19, 2011 Z/////
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6 EUT description

6.1 General information

The EUT, “RADWIN 1000 3GHz BAND”, “RADWIN 2000 3GHz BAND”, and “RADWIN 5000 3GHz BAND”, is an
outdoor radio unit (ODU). The power and Ethernet communication are supplied by an indoor unit (IDU) or PoE
device. It has connectorized and integrated antenna configurations that can support dual pole antenna type. The
“RADWIN 1000 3GHz BAND” activates one RF port, “RADWIN 2000 3GHz BAND” activates two RF ports and
“RADWIN 5000 3GHz BAND?” is identifier for software configured Point to Multipoint devices.

6.2 Ports and lines

Port o Conn. Cable Indoor /
type Port description from Conn. to Qty. Cable type length outdoor
Power DC Power+ IDU EUT 1 Shielded 20 Outdoor
Ethernet
RF1 RF1 (Antenna 1) EUT Antenna 1 Coax x* Outdoor
RF2 RF2 (Antenna 2) EUT Antenna 1 Coax x* Outdoor
Power DC Power AC/DC IDU 1 Unshielded 15 Indoor
adaptor
Power AC Power mains AC/DC 1 Unshielded 1.5 Indoor
adaptor
Signal Ethernet Laptop IDU 1 FTP 1.5 Indoor

*- up to length to ensure antenna assembly gain of 13.5 dBi

6.3 Support and test equipment

Description Manufacturer Model nhumber Serial number
Laptop IBM R50e 99-DYCR3
AC/DC adapter IBM 08K8202 11S0K8202Z1ZAC755Y4F5
IDU RADWIN Ltd. IDU-E DEO000201267
AC/DC adapter Hitron HES51-58007 0135

6.4 Changes made in the EUT

No changes were implemented.
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6.5 Test configuration

PoE (48 VDC) Ant.1

mains c/De
;1| ACD IDU  EUT

|
I
adapter Ant. 2 :
1

Dual pole
Ethernet L _ antenna

Laptop
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6.6

Report ID: RDWRAD_FCC.22534.doc

Transmitter characteristics

Date of Issue: September 2011

Type of equipment

X Stand-alone (Equipment with or without its own control provisions)
Intended use | Condition of use
X fixed | Always at a distance more than 2 m from all people

Assigned frequency range

3650.0 — 3700.0 MHz

Operating frequency range

3652.5 — 3697.5 MHz (refer to Table 6.6.1)

Maximum rated output power

| Peak (conducted)

25.66 dBm

Antenna connection

unique coupling X standard integral | X with temporary RF connector

connector, N-type without temporary RF connector

Antenna/s technical characteristics

Type Manufacturer Model number Gain

Flat Panel — Dual polarized Radwin Ltd. RW-9612-3001 22 dBi (21 dBi antenna assembly)

external

Flat Panel — Dual polarized Radwin Ltd. RW-9612-3001 22dBi (13.5 dBi antenna assembly)

external

Flat Panel — Dual polarized Radwin Ltd. RW-9612-3001 22dBi (17 dBi antenna assembly)

external

Flat Panel — Dual polarized Radwin Ltd. RW-9061-3001 14dBi (13 dBi antenna assembly)

external

Flat Panel — Dual polarized Radwin Ltd. RW-9612-3001INT 21 dBi

integrated

Dish — Dual polarized external Radwin Ltd. RW-9722-3001 25 dBi (24 dBi antenna assembly)

Dish — Dual polarized external Radwin Ltd. RW-9722-3001 25 dBi (13.5 dBi antenna

assembly)
Dish — Dual polarized external Radwin Ltd. RW-9722-3001 25 dBi (17 dBi antenna assembly)

Nominal channel bandwidth Transmitter aggregate data rate/s, Type of modulation
MBps
3.25 BPSK
5 MHz 32.5 64QAM
6.5 BPSK
10 MHz 65 64QAM
13 BPSK
20 Mz 130 64QAM
Maximum transmitter duty cycle in normal use 92%
Transmitter duty cycle supplied for test 100%
Transmitter power source
Nominal rated voltage | Battery type
V DC (PoE) Nominal rated voltage 48 VDC from IDU unit powered by 120 VAC
AC mains Nominal rated voltage [ Frequency Hz
Common power source for transmitter and receiver \% yes no

Table 6.6.1 Measurement frequencies

Channel bandwidth, MHz Channel frequency, MHz
Low Mid High
5 3652.5 3675 3697.5
10 3655 3675 3695
10 (with 13 dBi and 13.5 dBi antenna assembly) 3656 3675 3694
20 3660 3675 3690
20 (with 13 dBi and 13.5 dBi antenna assembly) 3661 3675 3689
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 — 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48VDC
Remarks:

7 Transmitter tests according to 47CFR part 90 and RSS-197 issue 1 requirements

7.1 Maximum output power

7.1.1 General

This test was performed to measure the maximum output power at the transmitter RF antenna connector.
Specification test limits are given in Table 7.1.1.

Table 7.1.1 Maximum output power limits

Assigned Occupied Maximum peak output power, EIRP
frequency range, | o Gwidth, MHz w dBm
MHz
Base and fixed stations
3650.0 - 3700.0 | 25 | 25 | 44
Mobile and portable stations
3650.0 - 3700.0 | 25 | 1 | 30

7.1.2  Test procedure

7.1.2.1 The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.

7.1.2.2 The entire emission bandwidth was measured with a spectrum analyzer. The results provided in the associated
tables and plots.

7.1.2.3 The EUT was adjusted to produce maximum available for end user RF output power.

7.1.2.4 The peak output power was measured with a power meter as provided in the associated tables and plots.

Figure 7.1.1 Transmitter output power test setup

RF power meter

EUT "| (Spectrum analyzer)

A 4

Attenuator
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Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Table 7.1.2 The 26dB EBW test results

ASSIGNED FREQUENCY RANGE:
DETECTOR USED:

MODULATING SIGNAL:
TRANSMITTER OUTPUT POWER SETTINGS:
ANTENNA ASSEMBLY GAIN:

3650.0 — 3700.0 MHz
Power meter

PRBS

Maximum (see NOTE1)
21dBi

EBW: 5 MHz
. . Limit with respect to the
Channel, . Output power limit, Limit for measured —
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgrr::bly gain**,
3652.5 BPSK 6.713 25 38.269 17.269
3675.0 BPSK 6.580 25 38.182 17.182
3697.5 BPSK 6.663 25 38.237 17.237
3652.5 64QAM 6.568 25 38.174 17.174
3675.0 64QAM 6.517 25 38.140 17.140
3697.5 64QAM 6.568 25 38.174 17.174
EBW: 10 MHz
L . Limit with respect to the
Channel, - Output power limit, Limit for measured v
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgnn:bly gain**,
3655.0 BPSK 12.182 25 40.857 19.857
3675.0 BPSK 12.265 25 40.887 19.887
3695.0 BPSK 12.247 25 40.880 19.880
3655.0 64QAM 12.171 25 40.853 19.853
3675.0 64QAM 12.140 25 40.842 19.842
3695.0 64QAM 12.171 25 40.853 19.853
EBW: 20 MHz
L . Limit with respect to the
Channel, . Output power limit, Limit for measured .
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsBembly gain**,
3660.0 BPSK 23.517 25 43.714 22.714
3675.0 BPSK 23.102 25 43.636 22.636
3690.0 BPSK 23.228 25 43.660 22.660
3660.0 64QAM 23.029 25 43.623 22.623
3675.0 64QAM 23.142 25 43.644 22.644
3690.0 64QAM 23.418 25 43.695 22.695

* - Limit for EBW = 10*LOG((1000 * [Output power limit, W] / 25MHz) / ( 25MHz / EBW, MHz)), dBm
** - Limit for EBW — Antenna assembly gain.
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Table 7.1.3 Peak EIRP output power test results

ASSIGNED FREQUENCY RANGE:
DETECTOR USED:

MODULATING SIGNAL:

TRANSMITTER OUTPUT POWER SETTINGS:

3650.0 — 3700.0 MHz

Average (RMS)

PRBS

Maximum (see NOTE1)

EBW: 5 MHz
Pmeas *, Antenna . :

Chﬁr&r;el, Modulation Pme%SB(gF#l)’ Pmeallst(nljF#Z), dBm Zsasiﬁmdbé?/ I(EjIBRr'; I:jlngT: Mzzrgln, Verdict
3652.5 BPSK 10.68 11.53 14.14 21.00 35.14 38.27 -3.13 Pass
3675.0 BPSK 10.30 11.41 13.90 21.00 34.90 38.18 -3.28 Pass
3697.5 BPSK 10.31 11.45 13.93 21.00 34.93 38.24 -3.31 Pass
3652.5 64QAM 10.48 11.05 13.78 21.00 34.78 38.17 -3.39 Pass
3675.0 64QAM 10.81 10.97 13.90 21.00 34.90 38.14 -3.24 Pass
3697.5 64QAM 10.49 11.44 14.00 21.00 35.00 38.17 -3.17 Pass

EBW: 10 MHz
3655.0 BPSK 13.52 14.62 17.12 21.00 38.12 40.86 -2.74 Pass
3675.0 BPSK 13.27 14.79 17.11 21.00 38.11 40.89 -2.78 Pass
3695.0 BPSK 13.56 14.83 17.25 21.00 38.25 40.88 -2.63 Pass
3655.0 64QAM 13.97 14.88 17.46 21.00 38.46 40.85 -2.39 Pass
3675.0 64QAM 13.58 14.77 17.23 21.00 38.23 40.84 -2.62 Pass
3695.0 64QAM 13.51 14.82 17.22 21.00 38.22 40.85 -2.63 Pass

EBW: 20 MHz
3660.0 BPSK 16.18 17.96 20.17 21.00 41.17 43.71 -2.54 Pass
3675.0 BPSK 15.57 18.22 20.10 21.00 41.10 43.63 -2.53 Pass
3690.0 BPSK 15.65 18.44 20.28 21.00 41.28 43.66 -2.38 Pass
3660.0 64QAM 15.71 17.95 19.98 21.00 40.98 43.62 -2.64 Pass
3675.0 64QAM 16.04 18.35 20.36 21.00 41.36 43.64 -2.28 Pass
3690.0 64QAM 15.86 18.14 20.16 21.00 41.16 43.70 -2.54 Pass

* - Pmeas, dBm = 10 log {10A[P(dBm,RF#1)/10]+ 107([P(dBm, RF#2)/10]}

NOTE1: the EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi.
RF output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
comply with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used

[ HL3440 | HL3474 | HL3779 | HL 3784

| HL3818 |

Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.22534.doc

Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.1 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 Pl Aoyt 18
&/ i &/ b ©
Offst Offst
40.5 "NJ “‘“‘ 40.5 "’wj “\"
z | o™ - Ty v o o
} I b,
E Aol ) i oo
o LgAw LgAw
=]
© [ [
N Center 3.652 50 GHz Span 28 MHz Center 3.652 50 GHz Span 28 MHz
#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (6O pts)
Occupied Bandwidth Occ BW % PWr  99.08 2
46348 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
46361 MHz % dB -26.00 dB
Transmit Freq Error  -1.954 kHz Transmit Freq Error  -12.217 kHz
% dB Bandwidth 6.738 MHz % dB Bandwidth 6.713 MHz
# Agllent QR % Agilent QR
Mkrl 3.654 257 GHz Mkrl 3.653 434 GHz
Ref 160.5 dBm #Atten @ dB -7.627 dBm Ref 160.5 dBm #Atten @ dB -5.449 dBm
#Avg #Avg
Log Log
18 G 18 e
&/ | | &/ / |
Offst Offst
48.5 z N ] 48.5 i S
| B dB [,
g ] ,_,.w"‘
3 - [ I
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.652 588 GHz Span 14.85 MHz Center 3.652 588 GHz Span 14 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density
10.48 dBm /6.7380 MHz -57.81 dBn/Hz Channel Power Power Spectral Density
11.53 dBm /6.7130 MHz -56.74 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure:

1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.2 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 K 18
B/ i | dB/ ¢ ¢
Offst Offst
40.5 ")/ \M'_ 40.5 “J \\\"r
dB ) dB
2 » S W Y
m JortidctH] " " it
o LgAw LgAw
=]
© [ [
N Center 3.652 50 GHz Span 28 MHz Center 3.652 50 GHz Span 28 MHz
#Res BH 106 kHz #WYBK 2 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (6O pts)
Center Ucct@hied Bandwidth ages Occ BH 7% Par  99.00 %
3.5525@@ _ 46167 MHz x dB -26.60 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
A5755 MHz % dB -26.00 dB
Transmit Freq Error  $638.052 Hz Transmit Freq Error  -19.296 kHz
% dB Bandwidth 6.968 MHz % dB Bandwidth 6.762 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.654 582 GHz Mkrl 3.654 347 GHz
Ref 160.5 dBm #Atten @ dB -6.213 dBm Ref 160.5 dBm #Atten @ dB -5.957 dBm
#Avg #Avg
Log Log
10 2 10 o .
&/ i ! B/ | 1
Offst Offst
40.5 ’/ 40.5 /‘ \‘
| dB a8 L
2 I ) —
o PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.652 588 GHz Span 13.7 MHz Center 3.652 588 GHz Span 14.1 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
10.68 dBm /6.568@ MHz -57.50 dBm/Hz 11.85 dBm /6.7620 MHz -57.25 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 % | Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.3 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 I R 18 5
&/ i | &/ s °
Offst Offst
40.5 '“/r ‘M“r 40.5 “"I} M'
dB dB Lo |
L
> i i W
ﬁ gt — i fi by
o LgAw LgAw
=]
© [ [
N Center 3.675 00 GHz Span 28 MHz Center 3.675 00 GHz Span 28 MHz
#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Occ BW % PWr  99.08 2
46255 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
46383 MH= % dB -26.00 dB
Transmit Freq Error  -7.631 kHz Transmit Freq Error  -8.605 kHz
% dB Bandwidth 6.794 MHz % dB Bandwidth 6.580 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.676 661 GHz Mkrl 3.676 688 GHz
Ref 160.5 dBm #Atten @ dB -6.537 dBm Ref 160.5 dBm #Atten @ dB -5.727 dBm
#Avg #Avg
Log 1 Log
10 (P 10 o | —
&/ | ) B/ [ |
Offst Offst
40.5 ’/’ \\‘ 40.5
| dB el &
(5] i
% — ——
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 608 GHz Span 14,17 MHz Center 3.675 608 GHz Span 13.72 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts)
Marker
3.6766010AAA GH-
-6.537 (cChannel Power Power Spectral Density Channel Power Power Spectral Density
10.38 dBm /6.794@ MHz -58.02 dBm/Hz 11.41 dBm /6.5800@ MHz -56.77 dBm/Hz
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li

HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.4 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
1@ Al A 1@ Ao,
&/ [ | &/ 4 &
Offst Offst
40.5 "’{f \“"' 40.5 M \‘\"wﬂ
dB 4 dB " }
; WA AM M
m Lo [ i Aty
L
o LgAw LgAw
=]
© [ [
N Center 3.675 00 GHz Span 28 MHz Center 3.675 00 GHz Span 28 MHz
#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % PWr  99.08 2
45653 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
45859 MH= % dB -26.00 dB
Transmit Freq Error  3.783 kHz Transmit Freq Error  -23.362 kHz
% dB Bandwidth 6.606 MHz % dB Bandwidth 6.517 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3.676 468 GHz Mkrl 3.676 767 GHz
Ref 160.5 dBm #Atten @ dB -6.158 dBm Ref 160.5 dBm #Atten @ dB -5.775 dBm
#Avg #Avg
Log Log
19 19 e &
dB/ /{ — dB/ ] \\
Offst Offst
40.5 40.5
o | & ] [, B
[ ] [ —
2 ——
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 608 GHz Span 13.78 MHz Center 3.675 608 GHz Span 13.59 MHz

#Res BH 68 kHz #YBH 680 kHz

Sweep 20 ms (1001 pts)

Channel Power

10.81 dBm /6.606@ MHz

Power Spectral Density

-57.39 dBm/Hz

#Res BH 68 kHz #YBH 680 kHz

Sweep 20 ms (1001 pts)

Channel Power

108.97 dBm /6.517@ MHz

Power Spectral Density

-57.17 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification: Section 90.1321 / RSS-197,

Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 % | Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.5 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 s TR 18 A P
&/ ] | &/ 1
Offst Offst
48.5 W N 48.5 s *,
= " e * : g
m ey B TV m M + ; el
L
o LgAw LgAw
=]
© [ [
N Center 3.697 50 GHz Span 28 MHz Center 3.697 50 GHz Span 28 MHz
#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
46045 MHz % dB -26.00 dB 46283 MH=z % dB -26.00 dB
Transmit Freq Error  -19.384 kHz Transmit Freq Error  -5.8370 kHz
% dB Bandwidth 6.711 MHz % dB Bandwidth 6.663 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.697 794 GHz Mkrl 3.693 148 GHz
Ref 160.5 dBm #Atten @ dB -6.763 dBm Ref 160.5 dBm #Atten @ dB -5.505 dBm
#Avg #Avg
Log Log
18 2 18 )
&/ | ! B/ | |
Offst Offst
40.5 ”J L\ 40.5
R ] B
(5] o]
% —— E——
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.6497 580 GHz Span 14 MHz Center 3.6497 580 GHz Span 13.9 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
10.31 dBm /6.711@ MHz -57.96 dBm/Hz 11.45 dBm /6.663@ MHz -56.78 dBm/Hz
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li

HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 % | Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.6 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R

Ref 28.5 dBm #Atten @ dB Ref 28.5 dBm #Atten @ dB

#Peak #Peak

Log Log

10 10 Ptk "

= i - = , .

st st

. |2 Fa L 3 -
@ ! ) B o T ™ : TN
m LgAv LgAv
=]
©o ML $2 ML $2
N Center 3.697 50 GHz Span 28 MHz Center 3.697 50 GHz Span 28 MHz

#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 prs)

#Res BH 68 kHz #YBH 680 kHz

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
A5772 MH=z % dB -26.00 dB 45699 MHz % dB -26.00 dB
Transmit Freq Error  -13.833 kHz Transmit Freq Error  -9.671 kHz
% dB Bandwidth 6.427 MHz % dB Bandwidth 6.569 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.695 932 GHz Mkrl 3.693 418 GHz
Ref 160.5 dBm #Atten @ dB -6.646 dBm Ref 160.5 dBm #Atten @ dB -5.412 dBm
#Avg #Avg
Log Log 3
19 e 19 2 )
dB/ i dB/ [ |
Offst Offst
40.5 \‘ 40.5
— dB dB
——
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.6497 580 GHz Span 13.4 MHz Center 3.6497 580 GHz Span 13.7 MHz

Sweep 20 ms (1001 pts)

Channel Power

10.49 dBm /6.427@ MHz

Power Spectral Density

-57.59 dBm/Hz

#Res BH 68 kHz #YBH 688 kHz Sweep 20 ms (1001 pts)

Channel Power

11.44 dBm /6.569@ MHz

Power Spectral Density

-56.74 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.7 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 18
A&/ hf &8
Offst Offst
40.5 40.5
; dB dB
m
L
o LgAw LgAw
=]
© [ [
N Center 3.655 00 GHz Span 25 MHz Center 3.655 608 GHz Span 25 MHz
#Res BH 156 kHz #UBH 2.4 MHz Sweep 20 ms (6O pts) #Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Occ BH Z Pur  99.00 % Span
9.0733 MHz x dB -26.00 dB 25.770pARAAA MH
Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0637 MHz % dB -26.00 dB
Transmit Freq Error  8.525 kHz Transmit Freq Error  -13.363 kHz
% dB Bandwidth 12.423 MHz % dB Bandwidth 12.182 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3656 88 GHz Mkrl 3.658 @74 GHz
Ref 1@ dBm #Atten @ dB -3.639 dBm Ref 160.5 dBm #Atten @ dB -2.633 dBm
#Avg T N #hvg 1
Log 1 Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.655 60 GHz Span 25 MHz Center 3.655 688 GHz Span 25.41 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (601 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Marker
13.52 dBm /12.4230 MHz -57.42 dBm/Hz 365807 (LGS
- . : -2.633 (cChannel Power Power Spectral Density
14.62 dBm /12.1820@ MHz -56.23 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

\Y

erdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.8 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Mkrl 3.657 425 GHz
Ref 28 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB 1.55 dBm
#Peak #Peak |
Log Log
18 <& 18
dB/ dB/
Offst Offst
40.5 40.5
; dB dB
m
L
o LgAw LgAw
=]
© [ [
N Center 3.655 00 GHz Span 25 MHz Center 3.655 608 GHz Span 25 MHz
#Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (6O pts) #Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % PWr  99.08 2 Marker
9.0401 MHz x dB  -26.00 dB 3.657472500@ GH
1.55 dB0ccupied Bandwidth Oce BW % Pwr  99.00 %
9.0022 MHz % dB -26.00 dB
Transmit Freq Error  12.611 kHz Transmit Freq Error  -16.547 kHz
% dB Bandwidth 12171 MHz % dB Bandwidth 12.472 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.658 76 GHz Mkrl 3.658 467 GHz
Ref 1@ dBm #Atten @ dB -3.246 dBm Ref 160.5 dBm #Atten @ dB -2.499 dBm
#Avg T " #hvg 1
Log I T Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.655 60 GHz Span 24.49 MHz Center 3.655 688 GHz Span 26.81 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (601 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density
13.97 dBm /12.1718 MHz -56.89 dBn/Hz Channel Power Power Spectral Density
14.88 dBm /12.4720 MHz -56.08 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.9 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Mkrl 3.678 125 GHz
Ref 28 dBm Atten 18 dB 5.91 dBm Ref 20.5 dBm #Atten @ dB
#Peak . #Peak
Log Log
16 P R ) *‘x"”'m 18 ooy L] A
45/ 7 b A/ / \
Offst Offst
495 ! [ 495 1 M‘m
dB by dB I
= s g g
m LY
L
o LgAw LgAw
=]
© [ [
N Center 3.675 @08 GHz Span 25 MHz Center 3.675 @08 GHz Span 25 MHz
#Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Occ BW % PWr  99.08 2
90620 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0752 MH=z % dB -26.00 dB
Transmit Freq Error  13.252 kHz Transmit Freq Error  -4.279 kHz
% dB Bandwidth 12.365 MHz % dB Bandwidth 12.265 MHz
# Agllent QR % Agilent QR
Mkrl 3.677 475 GHz Mkrl 3.678 121 GHz
Ref 1@ dBm Atten 16 dB -3.501 dBm Ref 160.5 dBm #Atten @ dB -2.553 dBm
#Avg T #Avg
Log Log
19 - | I [ \
&/ i I &/ / |
Offst Offst
40.5 40.5
— dB dB
(5] T L |
2 p——
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25.58 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density
1327 dBm /12.3658 MHz -57.65 dBn/Hz Channel Power Power Spectral Density
14.79 dBm /12.2650 MHz -56.1@ dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/02/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.1.10 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent @R
Ref 28 dBm Atten 18 dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 o 18
dB/ dB/
Offst Offst
40.5 40.5
; dB dB
m
L
o LgAw LgAw
Eo] 25
© [ [
N Center 3.675 @08 GHz Span 25 MHz Center 3.675 @08 GHz Span 25 MHz
#Res BH 156 kHz #UBH 2.4 MHz Sweep 20 ms (1001 prs) #Res BH 248 kHz #UBH 2.4 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % PWr  99.08 2
8.9867 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
9.1993 MH=z % dB -26.00 dB
Transmit Freq Error  7.799 kHz Transmit Freq Error  6.305 kHz
% dB Bandwidth 12.148 MHz % dB Bandwidth 12.689 MHz
% Agilent QR % Agilent QR
Mkrl 3.678 559 GHz Mkrl 3.678 898 GHz
Ref 1@ dBm Atten 16 dB -3.459 dBm Ref 160.5 dBm #Atten @ dB -2.439 dBm
#Avg T N #hvg 1
Log ‘ 02 Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 608 GHz Span 24,55 MHz Center 3.675 608 GHz Span 26.46 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density gag';gggm -
GH-
13.58 dBn /12.1400 MHz -57.26 dBm/Hz -2.439 (cChannel Power Power Spectral Density
14.77 dBm /12.6898 MHz -56.26 dBm/Hz
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li

HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.11 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 MMMM 18 e i Ll .
&/ &/ ! i)
Offst Offst ]
40.5 h 40.5 ‘
i A7 T ) . W
= [T . ™ T
m e T R
L
o LgAw LgAw
=]
© [ [
N Start 3.682 500 GHz Stop 3.767 500 GHz Start 3.682 500 GHz Stop 3.767 500 GHz
#Res BH 248 kHz #UBH 2.4 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.2557 MH= % dB -26.00 dB 9.0650 MHz % dB -26.00 dB
Transmit Freq Error  -11.418 kHz Transmit Freq Error  17.752 kHz
% dB Bandwidth 12.565 MHz % dB Bandwidth 12.247 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.698 548 GHz Mkrl 3.698 558 GHz
Ref 160.5 dBm #Atten @ dB -3.859 dBm Ref 160.5 dBm #Atten @ dB -2.695 dBm
#Avg . #Avg
Log ) Log PSR S,
18 [ i 18
&/ i | &/ / |
Offst Offst
40.5 40.5
— dB dB
(5]
% — E—— —
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Start 3.681 957 GHz Stop 3.708 043 GHz Start 3.682 229 GHz Stop 3.787 771 GHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)

Channel Power

13.56 dBm /12.5880 MHz

Power Spectral Density

-57.41 dBm/Hz

Channel Power

14.83 dBm /12.247@ MHz

Power Spectral Density

-56.85 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.12 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent R % Agilent @R

Ref 20.5 dBm #Atten B dB Ref 20.5 dBm #Atten B dB

#Peak #Peak

\i%g s ) A \i%g W““”‘“‘”“‘L’ Juw\

o . 5 o - !

st m”‘"’ My, st M,,A“ )

i 4 = =
; ™ S, b,
m |reie T et
w
m LgAv LgAv
=]
© M1 52 M1 52
N Start 3.682 500 GHz Stop 3.787 568 GHz Start 3.682 500 GHz Stop 3.787 568 GHz

#Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20 ms (1001 prs)

Channel Power

1351 dBm /121150 MHz

Power Spectral Density

-57.33 dBm/Hz

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0338 MH= % dB -26.00 dB 9.9P99 MH= % dB -26.00 dB
Transmit Freq Error  -16.318 kHz Transmit Freq Error  4.986 kHz
% dB Bandwidth 12.115 MHz % dB Bandwidth 12.894 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3.698 436 GHz
Ref 160.5 dBm #Atten @ dB -4.622 dBm Ref 160.5 dBm #Atten @ dB
#Avg #Avg
Log 5 Log S—
18 18
dB/ i ! dB/ ] |
Offst Offst
40.5 40.5
— dB dB
(5]
2 p—
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Start 3.682 367 GHz Stop 3.787 633 GHz Start 3.682 389 GHz Stop 3.787 611 GHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20 ms (1001 pts)
RBH
130.0 kH=

Channel Power

14.82 dBm /12.0940 MHz

Power Spectral Density

-56.00 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.13 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28.5 dBm #Atten @ dB Ref 28.5 dBm #Atten @ dB
#Peak #Peak
i%g F T e R i%g i e ot L
B/ J B/
Offst "V.N Offst — Yo
: - - =
; | M ol ol wﬂm
] [ g™ T | =138 PR "
L dBm
m LgAv LgAv
=]
©o ML $2 ML $2
N Center 3.660 00 GHz Span 58 MHz Center 3.660 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)

Channel Power

16.18 dBm /235170 MHz

Power Spectral Density

-57.53 dBm/Hz

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9606 MH=z % dB -26.00 dB 17.9999 MH=z % dB -26.00 dB
Transmit Freq Error  26.895 kHz Transmit Freq Error  -3.371 kHz
% dB Bandwidth 23.917 MHz % dB Bandwidth 23.785 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.664 95 GHz Mkrl 3.664 66 GHz
Ref 160.5 dBm #Atten @ dB -1.114 dBm Ref 160.5 dBm #Atten @ dB 3.229 dBm
#Avg T #Avg
Log Log
10 [— i 10 [ N
&/ ] | B/ / |
Offst Offst
40.5 40.5
— dB dB
(5]
= —
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.660 60 GHz Span 49.64 MHz Center 3.660 60 GHz Span 49.61 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)

Channel Power

17.96 dBm /23.7880 MHz

Power Spectral Density

-55.81 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/02/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.1.14 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log " Log P BT
16 I r* i 16 : hd
&/ Ji N &/ |
Offst Offst
455 S [ 455 2 5
dB M"«ﬂ dB
= ] "
m T—y Ly !
L
o LgAw LgAw
=]
© [ [
N Center 3.660 00 GHz Span 58 MHz Center 3.660 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)
UBH Occupied Bandwidth Occ BH 7Z Pur  99.00 %
3.8 MHz _ _ 17.8641 MHz % dB -26.60 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
17.8907 MH=z % dB -26.00 dB
Transmit Freq Error  28.339 kHz Transmit Freq Error  -21.130 kHz
% dB Bandwidth 23.829 MHz % dB Bandwidth 23.169 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.664 99 GHz Mkrl 3.664 98 GHz
Ref 160.5 dBm #Atten @ dB -1.703 dBm Ref 160.5 dBm #Atten @ dB 3267 dBm
#Avg #Avg
Log Log
18 [— 18 [ 3
dB/ / i B/
Offst Offst
40.5 40.5
— dB dB
(5]
2 —
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.660 60 GHz Span 48.63 MHz Center 3.660 60 GHz Span 48.32 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density
1571 dBm /23.8298 MHz -57.91 dBn/Hz Channel Power Power Spectral Density
17.95 dBm /23.169@ MHz -55.70 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance Verdict:

PASS

Date: 6/02/2010
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.15 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 20.5 dBm #Atten @ dB Ref 20.5 dBm #Atten @ dB
#Peak #Peak
Log Log - PTIERY
10 ! RaL - 10 & ey o
B/ i Y, dB/ /
OFfst M Py OFfst N -
40.5 40.5
dB N AN dB
; .\ IM M |
[as) | o ¥ o] [atrat? ey
L
o LgAw LgAw
=]
© [ [
N Center 3.675 00 GHz Span 58 MHz Center 3.675 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)
Occupied Bandwidth Oce BW % PWr  99.08 2
- - 17.9988 MH=z x dB  -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9722 MH=z % dB -26.00 dB
Transmit Freq Error  32.851 kHz Transmit Freq Error  -6.442 kHz
% dB Bandwidth 23.182 MHz % dB Bandwidth 23.545 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3679 96 GHz Mkrl 3679 B3 GHz
Ref 160.5 dBm #Atten @ dB -1.871 dBm Ref 160.5 dBm #Atten @ dB 3.555 dBm
#Avg #Avg <1)
Log Log
18 f 4 18 [ 1
dB/ ] | B/
Offst Offst
40.5 40.5
— dB dB
(5]
= —
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 60 GHz Span 48.18 MHz Center 3.675 60 GHz Span 49.1 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
1557 dBm /23.1020 MHz -58.06 dBm/Hz 18.22 dBm /23.5450 MHz -55.50 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.16 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R
Ref 28.5 dBm #Atten @ dB Ref 28.5 dBm #Atten @ dB
#Peak #Peak
¢ et ¢ e
&/ ) \ &/ /
i > i
> :) o o A
m LagspiP ' et # iz
w
m LgAv LgAv
=]
©o ML $2 ML $2
N Center 3.675 00 GHz Span 58 MHz Center 3.675 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)

Channel Power

16.04 dBm /23.1420 MHz

Power Spectral Density

-57.6@ dBm/Hz

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9038 MH=z % dB -26.00 dB 17.9164 MH=z % dB -26.00 dB
Transmit Freq Error  14.221 kHz Transmit Freq Error  -11.4684 kHz
% dB Bandwidth 23.142 MHz % dB Bandwidth 23.431 MHz
# Agllent QR % Agilent QR
Mkrl 3.679 B8 GHz Mkrl 3681 25 GHz
Ref 160.5 dBm #Atten @ dB -1.668 dBm Ref 160.5 dBm #Atten @ dB 3.7989 dBm
#Avg #Avg
Log Log
19 [ r ! 19 r j
dB/ / | B/
Offst Offst
40.5 40.5
— dB dB
(5]
2 —
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 60 GHz Span 48.26 MHz Center 3.675 60 GHz Span 48.87 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)
Marker
3.681250ARAA GH-

0.790 dthannel Power
18.35 dBm /23.4310@ MHz

Power Spectral Density

-55.35 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance Verdict:

PASS

Date: 6/02/2010
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.17 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R
Ref 28.5 dBm #Atten @ dB Ref 28.5 dBm #Atten @ dB
#Peak #Peak
i%sl T i%sl | -
o } N o .
St _’,t‘ *’N‘L St
4 i <. 4 = <
o L b P ] e
w
m LgAv LgAv
=]
©o ML $2 ML $2
N Center 3.690 00 GHz Span 58 MHz Center 3.690 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9309 MH=z % dB -26.00 dB 17.9576 MH=z % dB -26.00 dB
Transmit Freq Error  -19.937 kHz Transmit Freq Error  47.562 kHz
% dB Bandwidth 23.228 MHz % dB Bandwidth 23.418 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3692 76 GHz Mkrl 3696 25 GHz
Ref 160.5 dBm #Atten @ dB -1.914 dBm Ref 160.5 dBm #Atten @ dB 1.139 dBm
[Rvg A [Rvg B
o o
1@9 A ) 1@9 i 1
dB/ / { dB/ /
Offst Offst
40.5 40.5
— dB dB
(5]
2 ]
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.690 60 GHz Span 48.44 MHz Center 3.690 60 GHz Span 48.84 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

Channel Power

15.65 dBm /23.2280 MHz

Power Spectral Density

-58.01 dBm/Hz

18.44 dBm /23.4188 MHz

-55.26 dBm/Hz
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HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.1.18 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R
Ref 28.5 dBm #Atten @ dB Ref 28.5 dBm #Atten @ dB
#Peak #Peak
i S S e H P S e
¢/ / ! oB/ /
i r = i -
&5 ™ ", & "
= 1 b BT
m il ) i g
w
m LgAv LgAv
=]
©o ML $2 ML $2
N Center 3.690 00 GHz Span 58 MHz Center 3.690 00 GHz Span 58 MHz
#Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20 ms (1001 prs)

Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.8899 MH=z % dB -26.00 dB 18.0163 MH=z % dB -26.00 dB
Transmit Freq Error  -3.993 kHz Transmit Freq Error  68.370 kHz
% dB Bandwidth 23.180 MHz % dB Bandwidth 23.291 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3693 67 GHz Mkrl 3.696 56 GHz
Ref 160.5 dBm #Atten @ dB -1.708 dBm Ref 160.5 dBm #Atten @ dB 3.395 dBm
#Avg . #Avg (1)
Lo Lo
1) h ™ 1) [ B
dB/ ] | dB/ /
Offst Offst
40.5 40.5
— dB dB
(5]
2 ]
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.690 60 GHz Span 48.34 MHz Center 3.690 60 GHz Span 48,57 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts)

Channel Power

15.86 dBm /23.1800 MHz

Power Spectral Density

-57.79 dBm/Hz

Channel Power

18.14 dBm /23.2910 MHz

Power Spectral Density

-55.53 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/03/2010

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1005 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Table 7.1.4 The 26dB EBW test results

ASSIGNED FREQUENCY RANGE:

DETECTOR USED:
MODULATING SIGNAL:

TRANSMITTER OUTPUT POWER SETTINGS:

ANTENNA ASSEMBLY GAIN:
EBW:

3650.0 — 3700.0 MHz
Power meter

PRBS

Maximum (see NOTE1)
17dBi

5 MHz

Channel, Modulation | EBW. MHz Output power limit, Limit for measured aLr:{?air:rY\gg]s;ii?t?lCt t(;it:*i

MHz ' W/25MHz EBW*, dBm dBm Y9 !
3652.5 BPSK 6.652 25 38.230 21.230
3675.0 BPSK 6.407 25 38.067 21.067
3697.5 BPSK 6.616 25 38.206 21.206
3652.5 64QAM 6.68 25 38.248 21.248
3675.0 64QAM 6.676 25 38.245 21.245
3697.5 64QAM 6.606 25 38.199 21.199

EBW: 10 MHz

L . Limit with respect to the

Channel, - Output power limit, Limit for measured v

MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgnn:bly gain**,
3655.0 BPSK 12.156 25 40.848 23.848
3675.0 BPSK 12.294 25 40.897 23.897
3695.0 BPSK 12.317 25 40.905 23.905
3655.0 64QAM 12.13 25 40.839 23.839
3675.0 64QAM 12.324 25 40.908 23.908
3695.0 64QAM 12.197 25 40.863 23.863

EBW: 20 MHz
L . Limit with respect to the
Channel, . Output power limit, Limit for measured .

MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsBembly gain**,
3660.0 BPSK 23.091 25 43.634 26.634
3675.0 BPSK 23.485 25 43.708 26.708
3690.0 BPSK 23.24 25 43.662 26.662
3660.0 64QAM 23.19 25 43.653 26.653
3675.0 64QAM 23.145 25 43.645 26.645
3690.0 64QAM 23.322 25 43.678 26.678

* - Limit for EBW = 10*LOG((1000 * [Output power limit, W] / 25MHz) / ( 25MHz / EBW, MHz)), dBm
** - Limit for EBW — Antenna assembly gain.
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Table 7.1.5 Peak EIRP output power test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz

DETECTOR USED: Average (RMS)

MODULATING SIGNAL: PRBS

TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)

EBW: 5 MHz

Antenna L .

Chﬁ;}ir;el, Modulation Pme%sB(gF#l), Pmea:st(rIT?]F#Z), Pénéa?n*' zs‘a?smdbg |(51|§n|:, I:jlgrlr: Maggm, Verdict
3652.5 BPSK 15.07 16.03 18.59 17.00 35.59 38.23 -2.64 Pass
3675.0 BPSK 14.81 15.82 18.35 17.00 35.35 38.07 -2.71 Pass
3697.5 BPSK 14.64 16.20 18.50 17.00 35.50 38.21 -2.71 Pass
3652.5 64QAM 15.11 16.03 18.60 17.00 35.60 38.25 -2.64 Pass
3675.0 64QAM 14.72 15.80 18.30 17.00 35.30 38.25 -2.94 Pass
3697.5 64QAM 15.02 16.09 18.60 17.00 35.60 38.20 -2.60 Pass

EBW: 10 MHz
3655.0 BPSK 17.88 19.23 21.62 17.00 38.62 40.85 -2.64 Pass
3675.0 BPSK 18.13 19.03 21.61 17.00 38.61 40.90 -2.71 Pass
3695.0 BPSK 17.88 19.32 21.67 17.00 38.67 40.91 -2.71 Pass
3655.0 64QAM 18.06 18.98 21.55 17.00 38.55 40.84 -2.64 Pass
3675.0 64QAM 17.98 18.98 21.52 17.00 38.52 40.91 -2.94 Pass
3695.0 64QAM 18.08 19.20 21.69 17.00 38.69 40.86 -2.60 Pass

EBW: 20 MHz

3660 BPSK 19.88 21.77 23.94 17.00 40.94 43.63 -2.69 Pass
3675 BPSK 20.46 21.78 24.18 17.00 41.18 43.71 -2.53 Pass
3690 BPSK 19.91 21.52 23.80 17.00 40.80 43.66 -2.86 Pass
3660.0 64QAM 20.07 21.59 23.91 17.00 40.91 43.65 -2.74 Pass
3675.0 64QAM 20.16 21.36 23.81 17.00 40.81 43.65 -2.84 Pass
3690.0 64QAM 19.67 21.42 23.64 17.00 40.64 43.68 -3.04 Pass

* - Pmeas, dBm = 10 log {10A[P(dBm,RF#1)/10]+ 107([P(dBm, RF#2)/10]}

NOTE1: the EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi.
RF output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
comply with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used
[ HL3440 | HL3474 [ HL3779 | HL3784 | HL3818 |
Full description is given in Appendix A.
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.19 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
s Agilent @R 2 Agilent o R
Ref 26 dBm #Atten @ dB Ext PG -40.5 dB Ref 26 dBm #Atten @ dB Ext PG -40.5 4B
#Peak | #Peak
Log I Log !
10 18
dB/ dB/
LgfAv LgAw
ML 52 M1 $2]
Center 3.652 588 GHz Span 14 MHz Center 3.652 500 GHz Span 14 MHz
#Res BH 108 kHz WBH 1 MHz Sweep 28 ms (1081 pts) #Res BH 106 kHz VEH 1 MHz Sweep 28 ms (1061 pts)
Occupied Bandwidth Occ BH 7 Pwr 9900 % Occupied Bandwidth Occ BH % Pwr  99.00 7
460665 MHz ® dB  -26.08 4B 465307 MHz ® dB -26.00 dB
Transmit Freq Error 2,533 kHz Transmit Freq Error  -26.311 kHz
% dB Bandwidth 6.652 MHz % dB Bandwidth 6.797 MHz
Band power
RF#1 RF#2
2 Agilent @ R % Agilent @R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Arten @ dB Ext PG -40.5 dB
[E;’g IRef Level [S;’g IRef Level
19 110.00 dBm 1o |10.00 dBm
dB/ dB/
PAvg PAvg
198 198
HL $2) HL 82
Center 3.652 508 GHz Span 14.4 MHz Center 3.692 508 GHz Span 14.72 MHz
#Res BH 68 kHz #UBK 630 kHz Sweep 20 ms (1001 prs) #Res BH 63 kHz #VBH 688 kHz Sweep 208 ms (10681 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
15.87 dBm /6.6528 MHz -53.16 dBm/Hz 16.83 dBm /6.7970 MHz -52.3@ dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.20 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak ‘ #Peak ‘
Lag ‘ Log !
18 ¢ b 18
dB/ dB/
> <
LgAw LgAw
M1 $2] M1 $2]
Center 3.652 588 GHz Span 14 MHz Center 3.652 588 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
45629 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
45854 MHz x dB -26.00 dB
Transmit Freq Error  -8.679 kHz Transmit Freq Error 24702 kHz
% dB Bandwidth 6.723 MHz % dB Bandwidth 6.680 MHz
Band power
RF#1 RF#2
% Agilent @R 3 Agilent @R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[?:g \Ref Level l [E;’g | Integration BH
1w |10.00 dBm 19 |6.68000 MH
dB/ dB/
PAva FAvg
108 198
W1 $2 HL $2)
Center 3.652 508 GHz Span 14.56 MHz Center 3.652 508 GHz Span 14.46 MHz
#Res BH 68 kHz +BH 680 kHz Sween 20 ms (1001 pts) #Res BH 68 kHz #UBM 680 kHz Sweep 20 ms (1061 prs)
Channel Power Power $pectral Density Channel Power Power Spectral Density
15.11 dBm /6.723@ MHz -53.16 dBm/Hz 16.03 dBm /6.6808 MHz -52.21 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.21 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
2 Agilent QR 3 Agilent QR
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak ‘
Loa Log T
18 18
e/ dB/ A
e < EY &
LaAw LoAw
M1 $2] M1 $2]
Center 3.675 608 GHz Span 14 MHz Center 3.675 808 GHz Span 14 MHz
#Res BH 106 kHz VEH 1 MHz Sweep 28 ms (1061 pts) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 % Occupied Bandwidth Occ BH X Pur  99.00 %
45650 MHz % dB -26.00 dB 46126 MH= X dB  -26.60 dB
Transmit Freq Error  -4.384 kHz Transmit Freq Error  -11.344 kHz
% ¢B Bandwidth 6.676 MHz ¥ dB Bandwidth 6.611 MHz
Band power
RF#1 RF#2
¥ Agilent < R ¥ Agilent @ R
Ref 18 dBm #Arten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[S;’g IRef Level } [S;’g IRef Level
1o |10.00 dBm 1o |10.00 dBm
dB/ dB/
PAvy PAvg
198 198
HL 82 HL 82
Center 3.675 808 GHz Span 14.45 MHz Center 3.675 908 GHz Span 14.32 MHz
#Res BH 63 kHz #VBH 688 kHz Sweep 208 ms (10681 pts) #Res BH 63 kHz #UBH 688 kHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
14.72 dBm /6.6760 MHz -53.53 dBm/Hz 15.82 dBm /6.6110 MHz -52.38 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.22 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
s Agilent @R 3 Agilent @R
Ref 20 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak UBH ‘
Log log |
19 15 |18 MHz
dB/ dB/
LaRw LoAw
ML 52 M1 $2]
Center 3.675 008 GHz Span 14 MHz Center 3.675 008 GHz Span 14 MHz
#Res BH 100 kHz WBH 1 MHz Sweep 28 ms (1081 pts) #Res BH 106 kHz #WBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BW % PWr  99.00 % Occupied Bandvwidth Occ BW 7Z Pur  99.00 7
46157 MHz x dB -26.08 dB 45784 MHz w dB 26,00 dB
Transmit Freq Error 6523 kHz Transmit Freq Error 23881 kHz
% dB Bandwidth 6.407 MHz % dB Bandwidth 6.729 MHz
Band power
RF#1 RF#2
2 Agilent @ R i Agilent @R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[E;’g IRef Level } [?:9 IRef Level |
19 110.00 dBm 1w |10.00 dBm
dB/ dB/
PAvg PAvg
198 108
HL $2) HL $2
Center 3.675 808 GHz Span 13.87 MHz Center 3.6/5 008 GHz Span 14.57 MHz
#Res BH 68 kHz #UBK 630 kHz Sweep 20 ms (1001 prs) #Res BH 63 kHz #UBK 688 kHz Sweep 20 ms (1601 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
14.81 dBm /6.4870 MHz -53.26 dBm/Hz 15.80 dBm /6.7290 MHz -52.48 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.23 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Log Log
18 18
&/ &/ il A
> <
LgAw LgAw
M1 $2] M1 $2]
Center 3.6497 580 GHz Span 14 MHz Center 3.6497 580 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BW X Pur  99.00 %
46127 MH=z ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
46191 MHz x dB -26.00 dB
Transmit Freq Error  -10.825 kHz Transmit Freq Error  -10.690 kHz
% dB Bandwidth 6.606 MHz % dB Bandwidth 6.635 MHz
Band power
RF#1 RF#2
W Agilent @ R W Agilent @ R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[?:g IRef Level [?:g
1w |10.00 dBm 18
dB/ dB/
Phug PRug
108 108
W1 $2 W1 $2
Center 3.687 50@ GHz Span 14.3 MHz Center 3.687 50@ GHz Span 14.37 MHz
#Res BH 63 kHz +UBH 6580 kHz Sween 20 ms (1001 pts) #Res BH 63 kHz +UBH 6580 kHz Sween 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
15.02 dBm /6.606@ MHz -53.18 dBm/Hz 16.20 dBm /6.635@ MHz -52.81 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.24 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent QR
Ref 26 dBm #Atten @ dB Ext PG -40.5 dB Ref 26 dBm #Atten @ dB Ext PG -40.5 4B
#Peak UBH ‘ ‘ #Peak
log | ‘ Loa I
15 |18 MHz 18
dB/ dB/
> <
LAy LAy
M1 $2] M1 $2]
Center 3.697 500 GHz Span 14 MHz Center 3.697 500 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz VEH 1 MHz Sweep 208 ms (1081 pts)
Occupied Bandwidth Occ BN Z Pur 9900 7
45842 MHz ®x dB -26.60 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
45809 MHz x dB -26.00 dB
Transmit Freq Error  -13.686 kHz Transmit Freq Error  -4.686 kHz
% dB Bandwidth 6.616 MHz % ¢B Bandwidth 6.659 MHz
Band power
RF#1 RF#2
W Agilent @ R ¥ Agilent < R
Mkrl 3.698 264 GHz
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Arten @ dB Ext PG -40.5 dB -1.866 dBm
e } o [Marker [T | 3
i 1o |3.698264000 GHz
dB/ @/ | -1.066 ciBm
Phug PAvg
108 198
HL $2 HL 82
Center 3.697 588 GHz Span 14.33 MHz Center 3.697 508 GHz Span 14.42 MHz
#Res BH 63 kHz #UBK 688 kHz Sweep 20 ms (1601 pts) #Res BH 63 kHz #VBH 688 kHz Sweep 208 ms (10681 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
1464 dBm /6.6168 MHz -53.57 dBm/Hz 16.89 dBm /6.6590 MHz -52.14 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.25 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3655.0 MHz

EMISSION BANDWIDTH: 10 MHz

MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi

26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
sk theck [Span_ |
1g 4 L 15 |25.00000000 MHz ¢ 2
dB/ dB/
2, &
LgAw LgAw
M1 $2] M1 $2]
Center 3.655 688 GHz Span 25 MHz Center 3.655 688 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur  99.00 1 Occupied Bandwidth Occ BN 7% PWr  99.00
90530 MHz ®x dB -26.00 dB 9.1003 MHz ®x dB -26.00 dB

Transmit Freq Error  497.6533 Hz Transmit Freq Error  -14.428 kHz

% dB Bandwidth 12.156 MHz % dB Bandwidth 12.397 MHz

Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
+hrg *vs [Average
09 Log
18 - 19 100
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.655 608 GHz Span 26.32 MHz Center 3.655 608 GHz Span 26.84 MHz
#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs) #Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
17.88 dBm /12.15608 MHz -52.97 dBm/Hz 19.23 dBm /12.3970@ MHz -51.7@ dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.26 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3655.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Lug POV VTR Lug
18 18 b h'd
dB/ dB/
LgAw LgAw
M1 $2] M1 $2]
Center 3.655 688 GHz Span 25 MHz Center 3.655 688 GHz Span 25 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
90021 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
9.1506 MHz x dB -26.00 dB
Transmit Freq Error  13.804 kHz Transmit Freq Error  -15.307 kHz
% dB Bandwidth 12.476 MHz % dB Bandwidth 12130 MHz
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
[R"g |Rverage g
09 Log
1 |100 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.655 608 GHz Span 27.01 MHz Center 3.655 608 GHz Span 26.27 MHz
#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs) #Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
18.06 dBm /12.47608 MHz -52.90 dBm/Hz 18.98 dBm /12.1300 MHz -51.86 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.27 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak ‘ #Peak UBH ‘ ‘
Log i log | }
10 $ 15 |15 MHz L4 ®
dB/ dB/
> < 2 by
LgAw LgAw
M1 $2] M1 $2]
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur  99.00 1 Occupied Bandwidth Occ BN 7% PWr  99.00
9.0463 MHz ®x dB -26.00 dB 9.0860 MHz ®x dB -26.00 dB
Transmit Freq Error 10882 kHz Transmit Freq Error  -8.819 kHz
% dB Bandwidth 12.222 MHz % dB Bandwidth 12.294 MHz
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
[R"g |Rverage g
09 Log
19 100 I 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.675 @08 GHz Span 26.46 MHz Center 3.675 @08 GHz Span 26.62 MHz
#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs) #Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
18.13 dBm /12.2220 MHz -52.74 dBm/Hz 19.03 dBm /12.29408 MHz -51.87 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.28 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Log Log
18 18 b hid
dB/ dB/
LgAw LgAw
M1 $2] M1 $2]
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BW X Pur  99.00 %
9.0368 MHz ®x dB -26.00 dB
Occupied Bandvwidth Oce BW % PWr  99.00 2
8.9852 MHz x dB -26.00 dB
Transmit Freq Error  14.764 kHz Transmit Freq Error  -12.371 kHz
% dB Bandwidth 12.233 MHz % dB Bandwidth 12.324 MHz
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
[R"g |Rverage g
09 Log
19 100 10
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.675 @08 GHz Span 26.69 MHz Center 3.675 @08 GHz Span 26.69 MHz
#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs) #Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
17.98 dBm /12.3280 MHz -52.93 dBm/Hz 18.98 dBm /12.3240 MHz -51.93 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Verdict:

Date: 6/03/2010

PASS

Temperature: 23 °C Air Pressure: 1005 hPa

Relative Humidity: 40 % | Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.29 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3695.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Log Log
16 ¢ L4 16
dB/ dB/
3, <
LgAw LgAw
M1 $2] M1 $2]
Center 3.695 608 GHz Span 25 MHz Center 3.695 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
9.0150 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
9.0483 MHz x dB -26.00 dB
Transmit Freq Error  -10.384 kHz Transmit Freq Error 4,983 kHz
% dB Bandwidth 12.317 MHz % dB Bandwidth 12.499 MHz
Band power
RF#1 RF#2
% Agilent @R 3 Agilent @R
Ref 20 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
[?:g |Average [E;’g |Average \
s |100 ¢ [100 |
dB/ dB/
PAva FAvg
108 198
W1 $2 HL $2)
Center 3.695 0G0 GHz Span 26,67 MHz Center 3.695 008 GHz Span 27.86 MHz

#Res BH 130 kHz #UBH 1.3 MHz Sween 20 ms (1001 pts)

Channel Power

17.88 dBm /12.3170 MHz

Power Spectral Density

-53.02 dBm/Hz

#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)

Channel Power

19.32 dBm /12.4990 MHz

Power Spectral Density

-51.65 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.30 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3695.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R & Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Log Log
10 ¢ k4 18
dB/ dB/
2, <
LAy LoAw
M1 $2] ML 52
Center 3.695 008 GHz Span 25 MHz Center 3.695 960 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 158 kHz VEH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
90071 MHz ®x dB -26.00 dB
Occupied Bandwidth Occ BH % PWr 9900 %
8.9805 MHz ® dB  -26.08 4B
Transmit Freq Error  -14.369 kHz Transmit Freq Error 11844 kHz
% ¢B Bandwidth 12.305 MHz % dB Bandwidth 12.192 MHz
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
[R"g |Rverage g
09 Log
1 |100 U I A 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.695 608 GHz Span 26.64 MHz Center 3.695 608 GHz Span 26.4 MHz
#Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs) #Res BH 136 kHz #UBH 1.3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
18.08 dBm /12.3050 MHz -52.82 dBm/Hz 19.20 dBm /12.1920 MHz -51.66 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Verdict:

Date: 6/03/2010

PASS

Temperature: 23 °C Air Pressure: 1005 hPa

Relative Humidity: 40 % | Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.31 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3660.0MHz

EMISSION BANDWIDTH: 20 MHz

MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi

26dB EBW
RF#1 RF#2
¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak ‘ #Peak RBH ‘
Lug 7 - log A e
18 15 |300.0 kHz
dB/ dB/
LgAw LgAw
M1 $2] M1 S2]
Center 3.660 @0 GHz Span 58 MHz Center 3.666 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 308 kHz #UBH 360 kHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1
17.9346 MH= ® dB -26.60 dB 17.9326 MH=z ®x dB  -26.00 dB

Transmit Freq Error  60.341 kHz Transmit Freq Error  -4.277 kHz

% ¢B Bandwidth 23.116 MHz % dB Bandwidth 23.091 MHz

Band power
RF#1 RF#2

% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
#Avg #Avg
Log Log
18 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Center 3.660 00 GHz Span 58.65 MHz Center 3.668 80 GHz Span 56 MHz
#Res BH 246 kHz #UBH 2.4 MHz Sweep 28 ms (1001 pts) #Res BH 240 kHz #UBK 2.4 MHz Sweep 20 ms (1981 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density

19.88 dBm /23.1168 MHz -53.76 dBm/Hz 21.77 dBm /23.89108 MHz -51.86 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks: with 17dBi gain antenna assembly

Plot 7.1.32 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3660.0 MHz

EMISSION BANDWIDTH: 20 MHz

MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi

26dB EBW
RF#1 RF#2
¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak UBH ‘ l #Peak
log | SO P - Lug
18 |3.0 MHz 18
dB/ dB/
LgAw LgAw
M1 $2] M1 S2]
Center 3.660 @0 GHz Span 58 MHz Center 3.666 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 478 kHz #/BH 4 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1
17.8841 MH= ® dB -26.60 dB 18.1500 MH=z ®x dB  -26.00 dB

Transmit Freq Error 45488 kHz Transmit Freq Error  -19.661 kHz

% ¢B Bandwidth 23.196 MHz % dB Bandwidth 23.828 MHz

Band power
RF#1 RF#2
% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
[R"g |Average v
09 Log
19 100 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Center 3.660 00 GHz Span 58.21 MHz Center 3.668 80 GHz Span 51.6 MHz
#Res BH 2.4 MHz #UBH & MHz Sweep 28 ms (1001 pts) #Res BH 240 kHz #UBK 2.4 MHz Sweep 20 ms (1981 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
20.07 dBm /23.1900 MHz -53.58 dBm/Hz 2159 dBm /23.828@ MHz -52.18 dBm/Hz
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Date of Issue: September 2011

HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance Verdict:

PASS

Date: 6/03/2010
Temperature: 23 °C Air Pressure: 1005 hPa Relative Humidity: 40 % | Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.33 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0MHz

EMISSION BANDWIDTH: 20 MHz

MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi

26dB EBW
RF#1 RF#2
¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak ‘ #Peak
Lug U - Lug & >
19 # it 19
dB/ dB/
LgAw LgAw
M1 $2] M1 S2]
Center 3.675 @0 GHz Span 58 MHz Center 3.675 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1
18.0036 MH= ® dB -26.60 dB 18.8375 MHz ®x dB  -26.00 dB

Transmit Freq Error 45,389 kHz Transmit Freq Error 28776 kHz

% ¢B Bandwidth 23.485 MHz % dB Bandwidth 23.627 MHz

Band power
RF#1 RF#2

% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
#Avg #Avg
Log Log
18 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Center 3.675 00 GHz Span 58.85 MHz Center 3.675 80 GHz Span 51.16 MHz
#Res BH 246 kHz #UBH 2.4 MHz Sweep 28 ms (1001 pts) #Res BH 240 kHz #UBK 2.4 MHz Sweep 20 ms (1981 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density

20.46 dBm /23.4850 MHz -53.25 dBm/Hz 21.78 dBm /23.627@ MHz -51.95 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/03/2010

Verdict:

PASS

Temperature: 23 °C Air Pressure: 1005 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.34 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0 MHz

EMISSION BANDWIDTH: 20 MHz

MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi

26dB EBW
RF#1 RF#2
¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak #Peak
Lug e A - Lug o >
18 18
dB/ dB/
> <
LgAw LgAw
M1 $2] M1 S2]
Center 3.675 @0 GHz Span 58 MHz Center 3.675 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1
17.8833 MH= ® dB -26.60 dB 17.9500 MH=z ®x dB  -26.00 dB

Transmit Freq Error 27381 kHz Transmit Freq Error 836,137 Hz

% ¢B Bandwidth 23.145 MHz % dB Bandwidth 23.502 MHz

Band power
RF#1 RF#2
% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
[R"g |Average v
09 Log
19 100 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Center 3.675 00 GHz Span 58.12 MHz Center 3.675 80 GHz Span 50.89 MHz
#Res BH 246 kHz #UBH 2.4 MHz Sweep 28 ms (1001 pts) #Res BH 240 kHz #UBK 2.4 MHz Sweep 20 ms (1981 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
20.16 dBm /23.1470 MHz -53.48 dBm/Hz 21.36 dBm /2350820 MHz -52.35 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Verdict:

Date:

6/03/2010

PASS

Temperature: 23 °C

Air Pressure: 1005 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.35 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3690.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2

¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak #Peak
Lug Y T VR Lug Kol s
18 b4 id 18 7 hd
dB/ dB/
LgAw LgAw
M1 $2] M1 S2]
Center 3.690 @0 GHz Span 58 MHz Center 3.696 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1

17.9619 MH= ® dB -26.60 dB 18.0440 MH=z ®x dB  -26.00 dB
Transmit Freq Error  -1.842 kHz Transmit Freq Error  58.383 kHz
% ¢B Bandwidth 23.240 MHz % dB Bandwidth 23.256 MHz

Band power
RF#1 RF#2

% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
[E;’g |Average [E;’g |Average
19 100 1 100
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Center 3.690 00 GHz Span 58.32 MHz Center 3.698 80 GHz Span 50.36 MHz

#Res BH 240 kHz VBN 2.4 MHz
Channel Power

19.81 dBm /23.2400 MHz

Sweep 28 ms (1001 pts)
Power Spectral Density

-53.76 dBm/Hz

#Res BH 240 kHz #YBH 2.4 MHz
Channel Power

2152 dBm /23.2560 MHz

Sweep 20 ms (1981 pts)
Power Spectral Density

-52.15 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Verdict:

Date:

6/03/2010

PASS

Temperature: 23 °C

Air Pressure: 1005 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks: with 17dBi gain antenna assembly

Plot 7.1.36 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3690.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17 dBi
26dB EBW
RF#1 RF#2

¥ Agilent QR 3 Agilent @R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 20 dBm #Atren @ dB Ext PG -40.5 dB
#Peak #Peak
Lug ST IRV IOPosae™ S Lug - o
19 ? h 19
dB/ dB/
LgAw LgAw
M1 $2] M1 S2]
Center 3.690 @0 GHz Span 58 MHz Center 3.696 80 GHz Span 56 MHz
#Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 308 kHz VBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.80 1 Occupied Bandwidth Occ BH % Par  99.00 1

17.8752 MH= ® dB -26.60 dB 17.9534 MHz ®x dB  -26.00 dB
Transmit Freq Error 8542 kHz Transmit Freq Error 49141 kHz
% ¢B Bandwidth 23.322 MHz % dB Bandwidth 23.325 MHz

Band power
RF#1 RF#2

% Agilent @ R % Agilent @R
Ref 28 dBm #Arten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ JB Ext PG -46.5 dB
' [Average v
Log Log
19 100 18
dB/ dB/
PAvy PAvg
198 198
HL $2) HL 82
Start 3.664 75 GHz Stop 3.715 25 GHz Center 3.698 80 GHz Span G50.51 MHz

#Res BH 240 kHz VBN 2.4 MHz
Channel Power

1967 dBm /23.3220 MHz

Sweep 28 ms (1001 pts)
Power Spectral Density

-54.00 dBm/Hz

#Res BH 240 kHz #YBH 2.4 MHz
Channel Power

21.42 dBm /23.3250 MHz

Sweep 20 ms (1981 pts)
Power Spectral Density

-52.26 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Table 7.1.6 The 26 dB EBW test results

ASSIGNED FREQUENCY RANGE:

DETECTOR USED:
MODULATING SIGNAL:

TRANSMITTER OUTPUT POWER SETTINGS:

ANTENNA ASSEMBLY GAIN:
EBW:

3650.0 — 3700.0 MHz
Power meter

PRBS

Maximum (see NOTE1)
24 dBi

5 MHz

Channel, Modulation | EBW. MHz Output power limit, Limit for measured aLr:{?air:rY\gg]s;ii?t?lCt t(;it:*i

MHz ' W/25MHz EBW*, dBm dBm Y9 !
3652.5 BPSK 6.583 25 38.184 14.184
3675.0 BPSK 6.459 25 38.102 14.102
3697.5 BPSK 6.557 25 38.167 14.167
3652.5 64QAM 6.549 25 38.162 14.162
3675.0 64QAM 6.781 25 38.313 14.313
3697.5 64QAM 6.635 25 38.218 14.218

EBW: 10 MHz

L . Limit with respect to the

Channel, - Output power limit, Limit for measured v

MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgnn:bly gain**,
3655.0 BPSK 12.406 25 40.936 16.936
3675.0 BPSK 12.157 25 40.848 16.848
3695.0 BPSK 12.248 25 40.881 16.881
3655.0 64QAM 12.261 25 40.885 16.885
3675.0 64QAM 12.068 25 40.816 16.816
3695.0 64QAM 12.317 25 40.905 16.905

EBW: 20 MHz
L . Limit with respect to the
Channel, . Output power limit, Limit for measured .

MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsBembly gain**,
3660.0 BPSK 23.067 25 43.630 19.630
3675.0 BPSK 23.207 25 43.656 19.656
3690.0 BPSK 23.060 25 43.629 19.629
3660.0 64QAM 23.127 25 43.641 19.641
3675.0 64QAM 23.187 25 43.652 19.652
3690.0 64QAM 23.145 25 43.645 19.645

* - Limit for EBW = 10*LOG((1000 * [Output power limit, W] / 25MHz) / ( 25MHz / EBW, MHz)), dBm
** - Limit for EBW — Antenna assembly gain.
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Table 7.1.7 Peak EIRP output power test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz

DETECTOR USED: Average (RMS)

MODULATING SIGNAL: PRBS

TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)

EBW: 5 MHz

Antenna - .

Chﬁr&r;el, Modulation PmeadSB(nljF#l), Pmea:st(rlT?]F#Z), Pdméars-n*' zzsiﬁmdbéiy I(EjIBRg Ijgu: Me:jrgln, verdict
3652.5 BPSK 8.58 8.7 11.65 24.00 35.65 38.18 -2.53 Pass
3675.0 BPSK 7.53 7.87 10.71 24.00 34.71 38.10 -3.39 Pass
3697.5 BPSK 7.57 8.18 10.90 24.00 34.90 38.17 -3.27 Pass
3652.5 64QAM 7.85 8.07 10.97 24.00 34.97 38.16 -3.19 Pass
3675.0 64QAM 7.48 8.66 11.12 24.00 35.12 38.31 -3.19 Pass
3697.5 64QAM 7.98 8.12 11.06 24.00 35.06 38.22 -3.16 Pass

EBW: 10 MHz
3655.0 BPSK 10.83 11.28 14.07 24.00 38.07 40.94 -2.87 Pass
3675.0 BPSK 10.19 11.61 13.97 24.00 37.97 40.85 -2.88 Pass
3695.0 BPSK 11.14 11.55 14.36 24.00 38.36 40.88 -2.52 Pass
3655.0 64QAM 10.50 10.86 13.69 24.00 37.69 40.89 -3.20 Pass
3675.0 64QAM 10.67 11.54 14.14 24.00 38.14 40.82 -2.68 Pass
3695.0 64QAM 10.64 11.11 13.89 24.00 37.89 40.91 -3.02 Pass

EBW: 20 MHz

3660 BPSK 12.16 13.73 16.03 24.00 40.03 43.63 -3.60 Pass
3675 BPSK 12.09 13.96 16.14 24.00 40.14 43.66 -3.52 Pass
3690 BPSK 12.47 13.73 16.16 24.00 40.16 43.63 -3.47 Pass
3660.0 64QAM 12.52 14.12 16.40 24.00 40.40 43.64 -3.24 Pass
3675.0 64QAM 12.07 13.95 16.12 24.00 40.12 43.65 -3.53 Pass
3690.0 64QAM 13.08 14.28 16.73 24.00 40.73 43.65 -2.92 Pass

*_Pmeas, dBm = 10 log {107[P(dBm,RF#1)/10]+ 107([P(dBm, RF#2)/10]}

NOTE1: the EUT was configured to produce maximum conducted RF power for declared Antenna gain of 25 dBi. RF output
power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits comply with
EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to the User’s
Manual.

Reference numbers of test equipment used
[ HL3440 | HL3474 | HL3779 | HL3784 | HL3818 |
Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.37 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
26dB EBW
RF#1 RF#2
#  Agilent R 3 Agilent R
Ref 9.3 dBm #Atten @ dB Ext PG -40.5 dB Ref 160.5 dBm #Atten B dB
#Peak ‘ #Peak ‘ |
Log 7 Log ‘ )
18 18
dB/ dB/
Offst
40.5
dB
LAy LAy
M1 52, M1 $2]
Center 3.652 50 GHz Span 18 MHz Center 3.652 508 GHz Span 15 MHz
#Res BH 63 kHz #YBW 1 MHz Sweep 20 ms (1001 prs) #Res BH 180 kHz #VBH 1.5 MHz Sweep 20.01 ms (1008 pts)
RBW RBH
68.8 kH 100.0 kH=
Occupied Bandvwidth Occ BW % PWr  99.00 7 Occupied Bandvwidth Occ BM Z Pwr  99.00 %
45142 MHz % dB -26.00 dB 46179 MHz x dB -26.00 dB
Transmit Freq Error  -11.139 kHz Transmit Freq Error  -11.886 kHz
% dB Bandwidth 6.479 MHz % dB Bandwidth 6.583 MHz
Band Power
RF#1 RF#2
3 Agilent R #  Agilent o R
Mkrl 3.653 795 GHz Mkrl 3.654 423 GHz
Ref 8.5 dBm #Atten @ dB -8.667 dBm Ref 18.5 dBm #Atten @ dB -8.222 dBm
#Avg l #Avg ‘
Log - Log ‘ 1
18 10 <
dB/ dB/
Offst Offst
40.5 49.5
dB dB
PAvy PAug
198 108
HL $2) WL $2)
Center 3.652 508 GHz 13.38 MHz Center 3.652 508 GHz Span 13.59 MHz

#Res BH 63 kHz #UBH 580 kHz
Channel Power

858 dBm  /6.4790 MHz

Span
Sweep 20,01 ms (1008 prs) #Res BH 63 kHz

Power Spectral Density

#WBW 680 kHz

Swesp 20.81 ms (1688 pts)

-59.54 dBm/Hz

Channel Power

8.70 dBm /6.5830 MHz

Power Spectral Density

-59.49 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.38 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Mkrl 3.651 85 GHz
Ref 9.3 dBm #Atten @ dB Ext PG -40.5 dB -1.33 dBm Ref 18.5 dBm #Atten @ dB
#Peak ‘ | 1 #Peak
Log i i 2 Log |
10 [ 10
dB/ [~ - dB/
Offst
46.5
; dB
m
L
o LgAw LgAw
=]
©o ML $2 ML $2
N Center 3.652 50 GHz Span 18 MHz Center 3.652 508 GHz Span 15 MHz
#Res BH 106 kHz #YBK 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH
100.0 kK
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
A6025 MHz % dB  -26.00 dB A5764 MHz % dB  -26.00 dB
Transmit Freq Error  -3.542 kHz Transmit Freq Error  -7.133 kHz
% dB Bandwidth 6.689 MHz % dB Bandwidth 6.549 MHz
% Agilent R % Agilent QR
Mkrl 3.652 789 GHz
Ref 0.5 dBm #Atten 0 dB Ref 16.5 dBm #Atten 0 dB -8.909 dBm
#Avg ‘ #Avg ‘
Log Log T
16 16 ‘0 §
dB/ dB/
Offst Offst
4.5 4.5
— dB dB
[}
2
g
PAvg PAvg
T | 1w 169
© ML s2 ML s2
m Center 3.652 588 GHz Span 14 MHz Center 3.652 588 GHz Span 13.59 MHz

#Res BH 63 kHz #YBH 6580 kHz
Channel Power

7.85 dBm  /6.7810 MHz

Sweep 20.01 ms (1008 pts)

Power Spectral Density

-60.47 dBm/Hz

#Res BH 68 kHz
Marker

#\BH 680 kHz Sweep 20.01 ms (1008 pts)

3.652709000A GH-

-8.909 (cChannel Power
8.87 dBm

Power Spectral Density

/6.5838 MHz -60.11 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.39 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak
Log Log X 5
T MVMMWM 1o f“ i, 41 1
&/ hd &/ A N
v ¥ . v wa A
& Lo & i bl |
2 e B I S
m
L
o LgAw LgAw
=]
© [ [
N Center 3.675 @08 GHz Span 15 MHz Center 3.675 @08 GHz Span 15 MHz
#Res BH 106 kHz VBH 1 MHz Sweep 20 ms (6O pts) #Res BH 106 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
Occupied Bandwidth Occ BH 7 PWr  99.08 % RBH
46270 MHz x dB -26.00 dB 1008.8 K - .
Occupied Bandwidth Oce BW % Pwr  99.00 %
46269 MH=z % dB -26.00 dB
Transmit Freq Error  3.771 kHz Transmit Freq Error 13129 kHz
% dB Bandwidth 6.967 MHz % dB Bandwidth 6.459 MHz
% Agilent R % Agilent QR
Mkrl 3.676 218 GHz Mkrl 3.676 927 GHz
ket 8.5 dBm #Atten @ dB -4.329 dBm ket 8.5 dBm #Atten @ dB -4.651 dBm
#Avg T #Avg 1
Log = Log 2.
18 f 18 i 1
&/ J ‘\‘h &/ / \
Offst Offst
40.5 ] = 40.5 [
— dB [ dB W
(5] | it o] ol [t R
= -138
Q‘? B
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Start 3.668 221 GHz Stop 3.681 779 GHz Center 3.675 608 GHz Span 13.34 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
753 dBm /6.567@ MHz -60.64 dBm/Hz 7.87 dBm /6.4590 MHz -60.23 dBm/Hz
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.40 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak
Log Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
; dB dB
m
L
o LgAw LgAw
=]
© [ [
N Center 3.675 @08 GHz Span 15 MHz Center 3.675 @08 GHz Span 15 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (6O pts) #Res BH 106 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
Occupied Bandwidth Occ BH 7Z Pur  99.00 % RBH
4.726@ MHz % dB -26.99 dB 100.8 kK . .
Occupied Bandwidth Oce BW % Pwr  99.00 %
A6028 MH=z % dB -26.00 dB
Transmit Freq Error  2.635 kHz Transmit Freq Error  -10.345 kHz
% dB Bandwidth 6.781 MHz % dB Bandwidth 6.779 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3.676 308 GHz Mkrl 3.676 814 GHz
ket 8.5 dBm #Atten @ dB -9.468 dBm ket 8.5 dBm #Atten @ dB -8.445 dBm
#Avg ‘ T #Avg l B
Log T Log e
18 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Start 3.663 606 GHz Stop 3.682 0680 GHz Center 3.675 608 GHz Span 14 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts)
Marker
3.67681 4000 GH-
Channel Power Power Spectral Density -8.445 (cChannel Power Power Spectral Density
7.48 dBm /6.7810@ MHz -60.83 dBm/Hz 8.66 dBm /6.779@ MHz -59.65 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.1.41 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 9.3 dBm #Atten @ dB Ext PG -40.5 dB Ref 18.5 dBm #Atten @ dB
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e | | 2 - .
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N Center 3.697 50 GHz Span 18 MHz Center 3.697 508 GHz Span 15 MHz
#Res BH 106 kHz #YBK 1 MHz Sweep 20 ms (1001 prs) #Res BH 106 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH
100.0 K
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
4.3378 MH= % dB -26.00 dB A6168 MHz % dB -26.00 dB
Transmit Freq Error  -19.680 kHz Transmit Freq Error  -19.881 kHz
% dB Bandwidth 6.716 MHz % dB Bandwidth 6.957 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.695 579 GHz Mkrl 3.693 443 GHz
ket 8.5 dBm #Atten @ dB -4.614 dBm Ref 160.5 dBm #Atten @ dB -6.263 dBm
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Log Log
18 i | 18 2y
&/ ] | B/ f |
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g I ] .
g
PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.6497 580 GHz Span 13.87 MHz Center 3.6497 580 GHz Span 13.54 MHz
#Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
757 dBm /6.716@ MHz -60.70 dBm/Hz 8.18 dBm /6.557@ MHz -59.99 dBm/Hz
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Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.42 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Mkrl 3.697 495 GHz
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB -5.92 dBn
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T T —— 10 o » o
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N Center 3.697 508 GHz Span 15 MHz Center 3.697 508 GHz Span 15 MHz
#Res BH 106 kHz #UBH 1.5 MHz Sweep 20 ms (6O pts) #Res BH 106 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH RBH
100.0 k 100.0 k
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
45713 MH=z % dB  -26.00 dB A5740 MH=z % dB  -26.00 dB
Transmit Freq Error 40,722 kHz Transmit Freq Error  -39.877 kHz
% dB Bandwidth 6.671 MHz % dB Bandwidth 6.635 MHz
# Agllent QR % Agilent QR
Mkrl 3.697 644 GHz Mkrl 3.693 438 GHz
Ref 0.5 dBm #Atten 0 dB -9.111 dBm Ref 0.5 dBm #Atten 0 dB -8.706 dBm
#Avg z #Avg 5
Log 2, Log &
~ |1 [ Y 18 [~ ]
in | e J \ A&/ ] N
o Offst Offst B
= 4.5 — 4.5 =
;' & — M= —— R T —
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= PAvg PAvg
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o Center 3.6497 580 GHz Span 13.77 MHz Center 3.6497 580 GHz Span 13.7 MHz
_— #Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts) #Res BH 68 kHz #YBH 688 kHz Sweep 20.01 ms (1008 pts)
c
@
m

Channel Power

7.98 dBm /6.6718 MHz

Power Spectral Density

-60.26 dBm/Hz

Channel Power

8.12 dBm

Power Spectral Density

/6.6358 MHz -60.18 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.1.43 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak
Log i . N by Log ” - n b
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N Center 3.655 608 GHz Span 28 MHz Center 3.655 608 GHz Span 28 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz #UBH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH
150.0 K :
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0765 MH=z % dB -26.00 dB 9.0619 MH=z % dB -26.00 dB
Transmit Freq Error  15.156 kHz Transmit Freq Error  -11.364 kHz
% dB Bandwidth 12.641 MHz % dB Bandwidth 12.486 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.658 417 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -6.654 dBm
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T | 1w 100
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m Center 3.655 688 GHz Span 26.1 MHz Center 3.655 688 GHz Span 25.78 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)
Average Marker
100 : 3.65841Z0ARAA GH-
Channel Power Power Spectral Density -6.0854 (cChannel Power Power Spectral Density
10.83 dBm /12.641@ MHz -60.19 dBm/Hz 11.28 dBm /12.485@ MHz -59.68 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.44 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak
Log Log W I s
18 i i 18 i N
B/ ¥ M B/ o Y
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N Center 3.655 608 GHz Span 28 MHz Center 3.655 608 GHz Span 28 MHz
#Res BH 156 kHz #WYBK 2 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH Average
150.0 K 25
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0040 MH= % dB -26.00 dB 9.0260 MH=z % dB -26.00 dB
Transmit Freq Error  694.746 Hz Transmit Freq Error  -3.045 kHz
% dB Bandwidth 12.261 MHz % dB Bandwidth 12.713 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3.657 931 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -6.548 dBm
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Log Log
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m Center 3.655 688 GHz Span 25.31 MHz Center 3.655 688 GHz Span 25.78 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)
Ref Level
10.50 dBm
Channel Power Power Spectral Density Channel Power Power Spectral Density
10.32 dBm /12.261@ MHz -60.57 dBm/Hz 10.86 dBm /12.485@ MHz -60.11 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.1.45 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak
Log S e Log o e heath
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N Center 3.675 @08 GHz Span 28 MHz Center 3.675 @08 GHz Span 28 MHz
#Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs)
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0754 MHz % dB -26.00 dB 9.0827 MH=z % dB -26.00 dB
Transmit Freq Error  18.730 kHz Transmit Freq Error  -9.275 kHz
% dB Bandwidth 12.157 MHz % dB Bandwidth 12.485 MHz
# Agllent QR % Agilent QR
Mkrl 3.678 545 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -5.491 dBm
#Avg #Avg
Log Log o
10 10 oy
&/ | | B/ ] |
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— dB ol [ dB
(5] [~y
% —— E— — —
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 608 GHz Span 25.1 MHz Center 3.675 608 GHz Span 25.78 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)
Channel Power Power Spectral Density Marker
10.19 dBm /12.157@ MHz -60.66 dBm/Hz : 3bresil =
- . . -5.491 cChannel Power Power Spectral Density
11.61 dBm /12.485@ MHz -59.36 dBm/Hz

Page 59 of 256




li

HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.46 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
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#Res BH 156 kHz #WYBK 2 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs)
RBH Average
150.0 k 25
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0100 MH=z % dB  -26.00 dB 9.0144 MHz % dB  -26.00 dB
Transmit Freq Error  228.281 Hz Transmit Freq Error  -3.000 kHz
% dB Bandwidth 12.068 MHz % dB Bandwidth 12.346 MHz
% Agilent R % Agilent QR
Mkrl 3.679 832 GHz
Ref 16.5 dBm #Atten 0 dB Ref 16.5 dBm #Atten 0 dB -5.670 dBm
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m Center 3.675 608 GHz Span 24,92 MHz Center 3.675 608 GHz Span 25.78 MHz
#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)

Channel Power

10.67 dBm /12.8688 MHz

Power Spectral Density

-60.14 dBm/Hz

Channel Power

11.54 dBm /12.4850 MHz

Power Spectral Density

-59.42 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.47 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
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#Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs)
Average
25
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0521 MHz % dB  -26.00 dB 9.0692 MHz % dB  -26.00 dB
Transmit Freq Error  -21.183 kHz Transmit Freq Error  7.581 kHz
% dB Bandwidth 12.601 MHz % dB Bandwidth 12.248 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3.697 467 GHz Mkrl 3.698 553 GHz
Ref 16.5 dBm #Atten 0 dB —5.222 dBm Ref 16.5 dBm #Atten 0 dB -5.429 dBm
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#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)

Channel Power

11.14 dBm /12.6010 MHz

Power Spectral Density

-59.86 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.48 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak ‘ T
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#Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs) #Res BH 156 kHz VEH 1.5 MHz Sweep 20,01 ms (1008 prs)
Occupied Bandwidth Occ BW % PWr  99.08 2
90106 MHz x dB -26.00 dB
Occupied Bandwidth Oce BW % Pwr  99.00 %
9.0042 MH=z % dB -26.00 dB
Transmit Freq Error  -24.263 kHz Transmit Freq Error  6.038 kHz
% dB Bandwidth 12.317 MHz Occupied Bandwidth  12.686 MHz
# Agllent QR % Agilent QR
Mkrl 3.691 376 GHz Mkrl 3.698 528 GHz
Ref 160.5 dBm #Atten @ dB -6.775 dBm Ref 160.5 dBm #Atten @ dB -6.431 dBm
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#Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts) #Res BH 136 kHz #YBH 1.3 MHz Sweep 20.01 ms (1008 pts)
2%5557 - Channel Power Power Spectral Density
BAARA GH-
-B6.775 (cChannel Power Power Spectral Density 11.11 dBn /12,6068 MHz -59.89 dBm/Hz
10.64 dBm /12.317@ MHz -60.27 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45% | Power

Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.49 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Mkrl 3.652 95 GHz
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#Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs) #Res BH 306 kHz UBH 3 MHz Sweep 20,01 ms (1008 prs)
RBH
3000 k
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9449 MH=z % dB  -26.00 dB 17.9727 MH=z % dB  -26.00 dB
Transmit Freq Error  45.146 kHz Transmit Freq Error  -11.140 kHz
% dB Bandwidth 23.266 MHz % dB Bandwidth 23.067 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3667 45 GHz
Ref 16.5 dBm #Atten 0 dB Ref 16.5 dBm #Atten 0 dB -4.676 dBm
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#Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts)

Channel Power

12.16 dBm /23.2660 MHz

Power Spectral Density

-61.51 dBm/Hz

Channel Power

13.73 dBm /23.0670@ MHz

Power Spectral Density

-59.98 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.1.50 The 26 dB EBW, band power and peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R
Mkrl 3.654 88 GHz
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB -3.475 dBm
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#Res BH 248 kHz #UBH 2.4 MHz Sweep 20,01 ms (1008 prs) #Res BH 248 kHz #UBH 2.4 MHz Sweep 20,01 ms (1008 prs)
Average
1008 :
Channel Power Power Spectral Density Channel Power Power Spectral Density
12.52 dBm /23.127@ MHz -61.12 dBm/Hz 14.12 dBm /23.3870 MHz -59.55 dBm/Hz

Page 64 of 256




[ H Report ID: RDWRAD_FCC.22534.doc
L Date of Issue: September 2011

HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance Verdict:

PASS

Date: 6/01/2010
Relative Humidity: 45 %

Temperature: 25 °C Air Pressure: 1005 hPa | Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.51 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak o A
Log ) Pt | o led v Log Pk o, i A
18 / Y 10 / \
45/ o T, B/ A Py,
o e —— T we [ LT .
B o™ T, B ™ Ty,
; N i) o o]
m
L
o LgAw LgAw
=]
© [ [
N Center 3.675 00 GHz Span 48 MHz Center 3.675 00 GHz Span 48 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs)
RBH RBH
3000 k 3000 k
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9961 MH=z % dB -26.00 dB 18.0374 MH=z % dB -26.00 dB
Transmit Freq Error  51.745 kHz Transmit Freq Error  3.083 kHz
% dB Bandwidth 23.374 MHz % dB Bandwidth 23.207 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3688 02 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -3.585 dBm
#Avg #Avg
Log Log
18 —= 16 i N I o
&/ [ ! B/ I |
Offst Offst
40.5 40.5
— dB dB
(5]
% — — —
o PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.675 60 GHz Span 48.26 MHz Center 3.675 60 GHz Span 47.91 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
12.07 dBm /23.3748 MHz -61.61 dBm/Hz 13.96 dBm /23.207@ MHz -59.7@ dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

6/01/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power

Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.52 The 26 dB EBW, band power and peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak . . I
Log - ehie o Log > v v
18 / \ 18 f H'\
B/ e K"’“‘w dB/ [ P,
i i v | 7 - .
dB ™ b, dB ™! 1y
; [t ¥ e
m
L
o LgAw LgAw
=]
© [ [
N Center 3.675 00 GHz Span 48 MHz Center 3.675 00 GHz Span 48 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs)
RBH RBH
300.0 K 300.0 K
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.8518 MH=z % dB -26.00 dB 17.9871 MH=z % dB -26.00 dB
Transmit Freq Error  22.544 kHz Transmit Freq Error  2.345 kHz
% dB Bandwidth 23.430 MHz % dB Bandwidth 23.187 MHz
¥ Agilent R 3 Agilent @R
Mkrl 3688 92 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -3.572 dBm
#Avg #Avg R
Log Log
16 al 16 a— - |
&/ f ] B/ ] |
Offst Offst
40.5 40.5
— dB dB
(5]
% — ] — —
o PAvg PAvg
T | 1w 100
I HL 2] HL 2]
m Center 3.675 60 GHz Span 48.37 MHz Center 3.675 60 GHz Span 47.87 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts)
Average
100
Channel Power Power Spectral Density Channel Power Power Spectral Density
12.89 dBm /23.4300@ MHz -61.61 dBm/Hz 13.95 dBm /23.1870@ MHz -59.71 dBm/Hz
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.1.53 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak T #Peak
Log Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
; dB B |
m
L
o LgAw LgAw
=]
© [ [
N Center 3.690 00 GHz Span 48 MHz Center 3.690 00 GHz Span 48 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs)
RBH RBH
300.0 kK 300.0 kK
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.9537 MH=z % dB -26.00 dB 17.9823 MH=z % dB -26.00 dB
Transmit Freq Error  -1.726 kHz Transmit Freq Error  55.288 kHz
% dB Bandwidth 23.860 MHz % dB Bandwidth 23.298 MHz
# Agllent QR % Agilent QR
Mkrl 3696 19 GHz
Ref 160.5 dBm #Atten @ dB Ref 160.5 dBm #Atten @ dB -3.511 dBm
#Avg ‘ #Avg R
Log Log
18 ‘ 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.690 60 GHz Span 47.61 MHz Center 3.690 60 GHz Span 48.1 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts)
Channel Power Power Spectral Density gagggig -
ARARA GH-
12.47 dBn /23,0600 MHz -61.16 cBm/Hz -3.511 cChannel Power Power Spectral Density
13.73 dBm /23.2980 MHz -59.94 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.1.54 The 26 dB EBW, band power and peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 18.5 dBm #Atten @ dB Ref 18.5 dBm #Atten @ dB
#Peak #Peak [
Log Log
18 18
dB/ dB/
Offst Offst
40.5 40.5
; o5 J N dB | o
m
L
o LgAw LgAw
=]
© [ [
N Center 3.690 00 GHz Span 48 MHz Center 3.690 00 GHz Span 48 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20,01 ms (1008 prs)
RBH
300.0 kK
Occupied Bandwidth Oce BW % Pwr  99.00 % Occupied Bandwidth Oce BW % Pwr  99.00 %
17.8259 MH=z % dB -26.00 dB 17.8864 MH=z % dB -26.00 dB
Transmit Freq Error  -22.320 kHz Transmit Freq Error  39.152 kHz
% dB Bandwidth 23.237 MHz % dB Bandwidth 23.145 MHz
¥ Agilent @R 3 Agilent @R
Mkrl 3694 31 GHz Mkrl 3696 81 GHz
Ref 160.5 dBm #Atten @ dB -4.598 dBm Ref 160.5 dBm #Atten @ dB -2.999 dBm
#Avg ‘ #Avg .
Log 5] Log 13
18 ‘ 18
dB/ dB/
Offst Offst
40.5 40.5
— dB dB
(5]
2
g
PAvg PAvg
T | 1w 169
I HL 2] HL 2]
m Center 3.690 60 GHz Span 47.97 MHz Center 3.690 60 GHz Span 47.78 MHz
#Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts) #Res BH 246 kHz #VBH 2.4 MHz Sweep 20.01 ms (1008 pts)
Marker Marker
3.694310ARAA GH- : 3.696810AAA GH-
-4,590 cChannel Power Power Spectral Density -2.999 (cChannel Power Power Spectral Density
13.88 dBm /23.237@ MHz -60.58 dBm/Hz 14.28 dBm /23.145@ MHz -59.37 dBm/Hz
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Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Table 7.1.8 The 26 dB EBW test results

ASSIGNED FREQUENCY RANGE:
DETECTOR USED:

MODULATING SIGNAL:
TRANSMITTER OUTPUT POWER SETTINGS:
ANTENNA ASSEMBLY GAIN:

3650.0 — 3700.0 MHz
Power meter

PRBS

Maximum (see NOTE1)
13.5dBi

EBW: 5 MHz
. . Limit with respect to the
Channel, . Output power limit, Limit for measured —
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgrr::bly gain**,
3652.5 BPSK 6.652 25 38.230 24.730
3675.0 BPSK 6.407 25 38.067 24.567
3697.5 BPSK 6.616 25 38.206 24.706
3652.5 64QAM 6.68 25 38.248 24.748
3675.0 64QAM 6.676 25 38.245 24.745
3697.5 64QAM 6.606 25 38.199 24.699
EBW: 10 MHz
L . Limit with respect to the
Channel, - Output power limit, Limit for measured v
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsgnn:bly gain**,
3656.0 BPSK 12.117 25 40.834 27.334
3675.0 BPSK 12.047 25 40.809 27.309
3694.0 BPSK 12.065 25 40.815 27.315
3656.0 64QAM 11.934 25 40.768 27.268
3675.0 64QAM 11.936 25 40.769 27.269
3694.0 64QAM 11.896 25 40.754 27.254
EBW: 20 MHz
L . Limit with respect to the
Channel, . Output power limit, Limit for measured .
MHz Modulation [ EBW, MHz W/25MHz EBW*, dBm antenna asdsBembly gain**,
3661.0 BPSK 22.561 25 43.534 30.034
3675.0 BPSK 22.63 25 43.547 30.047
3689.0 BPSK 22.815 25 43.582 30.082
3661.0 64QAM 22418 25 43.506 30.006
3675.0 64QAM 22.605 25 43.542 30.042
3689.0 64QAM 23.301 25 43.674 30.174

* - Limit for EBW = 10*LOG((1000 * [Output power limit, W] / 25MHz) / ( 25MHz / EBW, MHz)), dBm
** - Limit for EBW — Antenna assembly gain.
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1
Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Table 7.1.9 Peak EIRP output power test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz

DETECTOR USED: Average (RMS)

MODULATING SIGNAL: PRBS

TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)

EBW: 5 MHz

Antenna - .

Chﬁr&r;el, Modulation PmeadSB(nljF#l), Pmea:st(rlT?]F#Z), Pdméars-n*' ‘;?iﬁmdbé%’ I(EjIBRr'; Ijgu: Me:jrgln, verdict
3652.5 BPSK 15.07 16.03 18.59 13.50 32.09 38.23 -6.14 Pass
3675.0 BPSK 14.81 15.82 18.35 13.50 31.85 38.07 -6.22 Pass
3697.5 BPSK 14.64 16.20 18.50 13.50 32.00 38.21 -6.21 Pass
3652.5 64QAM 15.11 16.03 18.60 13.50 32.10 38.25 -6.15 Pass
3675.0 64QAM 14.72 15.80 18.30 13.50 31.80 38.25 -6.45 Pass
3697.5 64QAM 15.02 16.09 18.60 13.50 32.10 38.20 -6.10 Pass

EBW: 10 MHz
3656.0 BPSK 21.39 22.53 25.01 13.50 38.51 40.83 -2.32 Pass
3675.0 BPSK 21.42 22.74 25.14 13.50 38.64 40.81 -2.17 Pass
3694.0 BPSK 21.22 22.21 24.75 13.50 38.25 40.82 -2.57 Pass
3656.0 64QAM 21.43 22.39 24.95 13.50 38.45 40.77 -2.32 Pass
3675.0 64QAM 21.79 22.23 25.03 13.50 38.53 40.77 -2.24 Pass
3694.0 64QAM 21.33 22.55 24.99 13.50 38.49 40.75 -2.26 Pass

EBW: 20 MHz

3661 BPSK 21.47 23.32 25.50 13.50 39.00 43.53 -4.53 Pass
3675 BPSK 21.33 23.00 25.26 13.50 38.76 43.55 -4.79 Pass
3689 BPSK 21.29 22.72 25.07 13.50 38.57 43.58 -5.01 Pass
3661.0 64QAM 21.98 23.23 25.66 13.50 39.16 43.51 -4.35 Pass
3675.0 64QAM 21.83 22.86 25.39 13.50 38.89 43.54 -4.65 Pass
3689.0 64QAM 21.54 22.95 25.31 13.50 38.81 43.67 -4.86 Pass

* - Pmeas, dBm = 10 log {10A[P(dBm,RF#1)/10]+ 107([P(dBm, RF#2)/10]}

NOTE1: the EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi.
RF output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
comply with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used
[ HL3440 | HL3474 [ HL3779 | HL3784 | HL3818 |
Full description is given in Appendix A.
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.55 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
s Agilent @R 2 Agilent o R
Ref 26 dBm #Atten @ dB Ext PG -40.5 dB Ref 26 dBm #Atten @ dB Ext PG -40.5 4B
#Peak | #Peak
Log I Log !
10 18
dB/ dB/
LgfAv LgAw
ML 52 M1 $2]
Center 3.652 588 GHz Span 14 MHz Center 3.652 500 GHz Span 14 MHz
#Res BH 108 kHz WBH 1 MHz Sweep 28 ms (1081 pts) #Res BH 106 kHz VEH 1 MHz Sweep 28 ms (1061 pts)
Occupied Bandwidth Occ BH 7 Pwr 9900 % Occupied Bandwidth Occ BH % Pwr  99.00 7
460665 MHz ® dB  -26.08 4B 465307 MHz ® dB -26.00 dB
Transmit Freq Error 2,533 kHz Transmit Freq Error  -26.311 kHz
% dB Bandwidth 6.652 MHz % dB Bandwidth 6.797 MHz
Band power
RF#1 RF#2
2 Agilent @ R % Agilent @R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Arten @ dB Ext PG -40.5 dB
[E;’g IRef Level [S;’g IRef Level
19 110.00 dBm 1o |10.00 dBm
dB/ dB/
PAvg PAvg
198 198
HL $2) HL 82
Center 3.652 508 GHz Span 14.4 MHz Center 3.692 508 GHz Span 14.72 MHz
#Res BH 68 kHz #UBK 630 kHz Sweep 20 ms (1001 prs) #Res BH 63 kHz #VBH 688 kHz Sweep 208 ms (10681 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
15.87 dBm /6.6528 MHz -53.16 dBm/Hz 16.83 dBm /6.7970 MHz -52.3@ dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Verdict:

Date:

8/11/2010

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.56 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent R ¥ Agilent R
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak ‘ #Peak ‘
Log Log
18 < 18
dB/ dB/
> <
LgAw LgAw
M1 $2] M1 $2]
Center 3.652 588 GHz Span 14 MHz Center 3.652 588 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
45629 MHz ®x dB -26.00 dB
Occupied Bandvwidth Oce BW % PWr  99.00 2
45854 MHz x dB -26.00 dB
Transmit Freq Error  -8.679 kHz Transmit Freq Error 24702 kHz
% dB Bandwidth 6.723 MHz % dB Bandwidth 6.680 MHz
Band power
RF#1 RF#2
W Agilent R ¥ Agilent R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[?:g \Ref Level l [E;’g | Integration BH
1w |10.00 dBm 19 |6.68000 MH
dB/ dB/
PAva FAvg
108 198
W1 $2 HL $2)
Center 3.652 508 GHz Span 14.56 MHz Center 3.652 508 GHz Span 14.46 MHz

#Res BH 63 kHz +YBH 680 kHz

Channel Power

15.11 dBm /6.7238 MHz

Sween 20 ms (1001 pts)

Power Spectral Density

-53.16 dBm/Hz

#Res BH 63 kHz #UBH 580 kHz
Channel Power

16.03 dBm /6.680@ MHz

Sweep 20 ms (1001 prs)

Power Spectral Density

-52.21 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.57 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
2 Agilent QR 3 Agilent QR
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak ‘
Loa Log T
18 18
e/ dB/ A
e < EY &
LaAw LoAw
M1 $2] M1 $2]
Center 3.675 608 GHz Span 14 MHz Center 3.675 808 GHz Span 14 MHz
#Res BH 106 kHz VEH 1 MHz Sweep 28 ms (1061 pts) #Res BH 106 kHz VBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 % Occupied Bandwidth Occ BH X Pur  99.00 %
45650 MHz % dB -26.00 dB 46126 MH= X dB  -26.60 dB
Transmit Freq Error  -4.384 kHz Transmit Freq Error  -11.344 kHz
% ¢B Bandwidth 6.676 MHz ¥ dB Bandwidth 6.611 MHz
Band power
RF#1 RF#2
¥ Agilent < R ¥ Agilent @ R
Ref 18 dBm #Arten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[S;’g IRef Level } [S;’g IRef Level
1o |10.00 dBm 1o |10.00 dBm
dB/ dB/
PAvy PAvg
198 198
HL 82 HL 82
Center 3.675 808 GHz Span 14.45 MHz Center 3.675 908 GHz Span 14.32 MHz
#Res BH 63 kHz #VBH 688 kHz Sweep 208 ms (10681 pts) #Res BH 63 kHz #UBH 688 kHz Sweep 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
14.72 dBm /6.6760 MHz -53.53 dBm/Hz 15.82 dBm /6.6110 MHz -52.38 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.58 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
s Agilent @R 3 Agilent @R
Ref 20 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak UBH ‘
Log log |
19 15 |18 MHz
dB/ dB/
LaRw LoAw
ML 52 M1 $2]
Center 3.675 008 GHz Span 14 MHz Center 3.675 008 GHz Span 14 MHz
#Res BH 100 kHz WBH 1 MHz Sweep 28 ms (1081 pts) #Res BH 106 kHz #WBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BW % PWr  99.00 % Occupied Bandvwidth Occ BW 7Z Pur  99.00 7
46157 MHz % dB -26.00 dB 45784 MHz w dB 06,00 dB
Transmit Freq Error 6523 kHz Transmit Freq Error 23881 kHz
% dB Bandwidth 6.407 MHz % dB Bandwidth 6.729 MHz
Band power
RF#1 RF#2
2 Agilent @ R i Agilent @R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[E;’g IRef Level } [?:9 IRef Level |
19 110.00 dBm 1w |10.00 dBm
dB/ dB/
PAvg PAvg
198 108
HL $2) HL $2
Center 3.675 808 GHz Span 13.87 MHz Center 3.6/5 008 GHz Span 14.57 MHz

#Res BH 63 kHz #UBK 630 kHz Sweep 20 ms (1001 prs)

Channel Power

1481 dBm /6.4070 MHz

Power Spectral Density

-53.26 dBm/Hz

#Res BH 68 kHz
Channel Power

15.80 dBm /6.7290 MHz

#UBK 688 kHz Sweep 20 ms (1601 pts)
Power Spectral Density

-52.48 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 8/11/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.59 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB Ref 28 dBm #Atten @ dB Ext PG -40.5 dB
#Peak #Peak
Log Log
18 18
&/ &/ il A
> <
LgAw LgAw
M1 $2] M1 $2]
Center 3.6497 580 GHz Span 14 MHz Center 3.6497 580 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
46127 MH=z ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
46191 MHz x dB -26.00 dB
Transmit Freq Error  -10.825 kHz Transmit Freq Error  -10.690 kHz
% dB Bandwidth 6.606 MHz % dB Bandwidth 6.635 MHz
Band power
RF#1 RF#2
W Agilent @ R W Agilent @ R
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Atten @ dB Ext PG -40.5 dB
[?:g IRef Level [?:g
1w |10.00 dBm 18
dB/ dB/
Phug PRug
108 108
W1 $2 W1 $2
Center 3.687 50@ GHz Span 14.3 MHz Center 3.687 50@ GHz Span 14.37 MHz
#Res BH 63 kHz +UBH 6580 kHz Sween 20 ms (1001 pts) #Res BH 63 kHz +UBH 6580 kHz Sween 20 ms (1001 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
15.02 dBm /6.606@ MHz -53.18 dBm/Hz 16.20 dBm /6.635@ MHz -52.81 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.60 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent QR
Ref 26 dBm #Atten @ dB Ext PG -40.5 dB Ref 26 dBm #Atten @ dB Ext PG -40.5 4B
#Peak UBH ‘ ‘ #Peak
log | ‘ Loa ]
15 |18 MHz 18
dB/ dB/
> <
LAy LAy
M1 $2] M1 $2]
Center 3.697 500 GHz Span 14 MHz Center 3.697 500 GHz Span 14 MHz
#Res BH 106 kHz YBH 1 MHz Sweep 20 ms (1001 pts) #Res BH 106 kHz VEH 1 MHz Sweep 208 ms (1081 pts)
Occupied Bandwidth Occ BN Z Pur 9900 7
45842 MHz ®x dB -26.60 dB
Occupied Bandvwidth Oce BW % PWr  99.00 2
45809 MHz x dB -26.00 dB
Transmit Freq Error  -13.686 kHz Transmit Freq Error  -4.686 kHz
% dB Bandwidth 6.616 MHz % ¢B Bandwidth 6.659 MHz
Band power
RF#1 RF#2
W Agilent @ R ¥ Agilent < R
Mkrl 3.698 264 GHz
Ref 18 dBm #Atten @ dB Ext PG -40.5 dB Ref 18 dBm #Arten @ dB Ext PG -40.5 dB -1.866 dBm
e } o [Marker [T | 3
i 1o |3.698264000 GHz
dB/ @/ | -1.066 ciBm
Phug PAvg
108 198
HL $2 HL 82
Center 3.697 588 GHz Span 14.33 MHz Center 3.697 508 GHz Span 14.42 MHz

#Res BH 68 kHz
Channel Power

14.64 dBm /66160 MHz

#\/BW 688 kHz

Sweep 20 ms (1001 pts)
Power Spectral Density

-53.57 dBm/Hz

#Res BH 68 kHz
Channel Power

16.09 dBm /6.6590 MHz

#VBH 688 kHz Sweep 208 ms (10681 pts)
Power Spectral Density

-52.14 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 8/11/2010

Verdict:

PASS

Temperature: 25 °C Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.61 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3656.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 15 dBm Atten 16 dB Ext PG -46.5 dB Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB
sk st ek [Center |
19 ] 1 1o |3.656000000 GHz fmmmwm
Y JY,I‘M me Y J |
WWWM uin b WWM t L‘%m
LgAw LgAw
HL 2] HL 2]
Center 3.656 608 GHz Span 25 MHz Center 3.656 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BW X Pur  99.00 %
8.9527 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
8.9549 MHz x dB -26.00 dB
Transmit Freq Error  -2.197 kHz Transmit Freq Error  -8.318 kHz
Occupied Bandwidth 12117 MHzx % dB Bandwidth 12.244 MHzx
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB
#Avg #Hug
Lea” |Average Loa
1 |108 [ | 10 { |
dB/ / 1y B/ ] N
t 1 ]
L] [ sinne.)
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.656 @08 GHz Span 26.78 MHz Center 3.656 @08 GHz Span 27.06 MHz

#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs)
Power Spectral Density

-49.44 dBm/Hz

Channel Power

21.39 dBm /121170 MHz

#Res BH 150 kHz
Channel Power

2253 dBm /122448 MHz

#UBH 1.5 MHz Sweep 20 ms (1001 prs)
Power Spectral Density

-48.35 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.62 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3656.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 15 dBm Atten 16 dB Ext PG -46.5 dB Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB
#Peak [ #Peak
Leo gyl oty | Log SN Y SN M
L f L T T ST
dB/ W*" ! dB/ / |
! i a™ e
ot - ¢
- T
LgAw LgAw
HL 2] HL 2]
Center 3.656 608 GHz Span 25 MHz Center 3.656 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur  99.00 1 Occupied Bandwidth Occ BN 7% PWr  99.00
8.9290 MH=z ®x dB -26.00 dB 8.9433 MHz ®x dB -26.00 dB
Transmit Freq Error  -8.390 kHz Transmit Freq Error  -13.896 kHz
% ¢B Bandwidth 11.934 MHzx Occupied Bandwidth 12.135 MHzx
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB
#Avg #Hug
Loa |Average Loa |Average
19 100 [ | 1 |100 i |
65/ ] | A/ / \
1 ™~
..»-——‘““‘M | I———
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.656 @08 GHz Span 26.37 MHz Center 3.656 @08 GHz Span 26.82 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.43 dBm /11.9348 MHz -49.34 dBm/Hz 22.39 dBm /12.1350 MHz -48.45 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.63 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 15 dBm Atten 18 dB Ext PG -40.5 dB Ref 15 dBm Atten 18 dB Ext PG -40.5 dB
ek ey T ek gy enti
10 / ) 10 J 1“
&/ M &/ gt )
7
il i W%
Ity i " ¥

LgAw LgAw
ML s2 ML s2
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)

Occupied Bandvwidth Oce BW % PWr  99.00 2 Occupied Bandwidth Occ BW % PWr  99.00 ¢

8.9732 MHz x dB -26.00 dB 8.9488 MHz x dB -26.00 dB
Transmit Freq Error  -14.158 kHz Transmit Freq Error  -10.196 kHz
% dB Bandwidth 12.047 MHz* % dB Bandwidth 12.329 MHz*
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Raf 15 dBm Atten 16 dB Ext PG -48.5 dB Raf 15 dBm Atten 16 dB Ext PG -48.5 dB
#Avg #Hug
Loa |Average L Loa |Average
19 100 { 1 19 100 [ |
B/ / L dB/ / N
o] [~ -
L] "
Iy fre | e

PAvg PAvg
160 160
HL 82 HL 82
Center 3.675 @08 GHz Span 26.62 MHz Center 3.675 @08 GHz Span 27.25 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs)

Channel Power

21.42 dBm /12.0470 MHz

Power Spectral Density

-49.39 dBm/Hz

Channel Power

22.74 dBm /12.3290 MHz

Power Spectral Density

-48.17 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.64 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3675.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 15 dBm Atten 16 dB Ext PG -46.5 dB Ref 15 dBm Atten 16 dB Ext PG -46.5 dB
#Peak T Y #Peak [
e T e I i ooifryfingipurirtrmt v,
18 JF ‘ 18 y‘ \’u
A&/ 5 Wby < A&/ 5 bl ) ¢
L Wi ¥y
LgAw LgAw
HL 2] HL 2]
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvidth Occ BN 7 Pur  99.00 1 Occupied Bandwidth Occ BN 7% PWr  99.00
8.95@3 MHz ®x dB -26.00 dB 8.9540 MH=z ®x dB -26.00 dB
Transmit Freq Error  -162.291 Hz Transmit Freq Error  1.178 kHz
Occupied Bandwidth 11.936 MHzx Occupied Bandwidth 12,099 MHzx
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Raf 15 dBm Atten 18 dB Ext PG -48.5 dB Raf 15 dBm Atten 18 dB Ext PG -48.5 dB
g "¢ | Average
Log Log | r
18 [ I 1o |100 [ 1
B/ Ji \ A&/ / \
|1 | |1
[~ —
| [
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.675 @08 GHz Span 26.38 MHz Center 3.675 @08 GHz Span 26.74 MHz

#Res BH 150 kHz
Channel Power

21.79 dBm /11.9360 MHz

#YBH 1.5 MHz

Sweep 20 ms (1001 prs)
Power Spectral Density

-48.98 dBm/Hz

#Res BH 150 kHz
Channel Power

22.23 dBm /12.0990 MHz

#UBH 1.5 MHz Sweep 20 ms (1001 prs)
Power Spectral Density

-48.6@ dBm/Hz
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L Date of Issue: September 2011

HERM.ONBORATORIES
Test specification: Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power
Test procedure: 47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1
Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.65 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3694.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Rsf iE dBm Atten 16 dB Ext PG -46.5 dB Rsf iE dBm Atten 16 dB Ext PG -46.5 dB
#Pea #rea
My UBH_| el oty bt
Log ””?‘“f'” M log |
18 f ! 12 |15 MHz / 1
dB/ “\# dB/ | "“ll\‘
— i i m MWWM'IW WL
»ﬂ'ﬁu‘“w‘w ikl L m
LgAw LgAw
HL 2] HL 2]
Center 3.694 608 GHz Span 25 MHz Center 3.694 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvwidth Oce BW % PWr  99.00 2 Occupied Bandwidth Occ BW % PWr  99.00 ¢
8.9572 MHz x dB -26.00 dB 8.9556 MHz x dB -26.00 dB
Transmit Freq Error 21,485 kHz Transmit Freq Error  -1.144 kHz
% dB Bandwidth 12.065 MHz* % dB Bandwidth 12.421 MHz*
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Raf 15 dBm Atten 18 dB Ext PG -48.5 dB Raf 15 dBm Atten 18 dB Ext PG -48.5 dB
"¢ | Average "¢ | Average
Log | Log |
19 100 [ B 1 |100 [ 1
&/ Ji L &/ / \,
[~ [+
—
Lot [ )
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.694 608 GHz Span 26.66 MHz Center 3.694 608 GHz Span 27.45 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.22 dBm /12.8650 MHz -49.60 dBm/Hz 22.21 dBm /12.4218 MHz -48.73 dBm/Hz

Page 81 of 256



L

HERMON LABORATORIES

Report ID: RDWRAD_FCC.22534.doc

Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.66 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3694.0 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 15 dBm Atten 16 dB Ext PG -46.5 dB Ref 15 dBm Atten 16 dB Ext PG -46.5 dB
e T PRI PR YR e I P
18 “IX \ 18 Mﬁ“"‘ \m
dB/ " dB/ ! "
T P TN
ﬂM’ L Ui H—*
LgAw LgAw
HL 2] HL 2]
Center 3.694 608 GHz Span 25 MHz Center 3.694 608 GHz Span 25 MHz
#Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts) #Res BH 156 kHz VBH 1.5 MHz Sweep 20 ms (1001 pts)
Occupied Bandvwidth Oce BW % PWr  99.00 2 Occupied Bandwidth Occ BW % PWr  99.00 ¢
8.9166 MHz x dB -26.00 dB 8.9527 MHz x dB -26.00 dB
Transmit Freq Error  -11.613 kHz Transmit Freq Error  -6.367 kHz
% dB Bandwidth 11.896 MHz* % dB Bandwidth 12.383 MHz*
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB Rgf 15 dBm Atten 18 dB Ext PG -48.5 dB
#Avg #Hug
Loa Lea” |Average
18 [ 1 1o |100 [ |
65/ ] 5, A/ J N
-1 b P
| —
e MM
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.694 608 GHz Span 26.29 MHz Center 3.694 608 GHz Span 27.36 MHz
#Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs) #Res BH 156 kHz #UBH 1.5 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.33 dBm /11.8968 MHz -49.42 dBm/Hz 2255 dBm /12.3830@ MHz -48.38 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Verdict:

Date:

8/11/2010

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.67 The 26 dB EBW, band power test results at low frequency

CARRIER FREQUENCY: 3661.0MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent R ¥ Agilent R
Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB Ref 23 dBm Atten 16 dB Ext PG -46.5 dB
#Peak ‘ #Peak
Log Log
19 b ! £ 19
dB/ dB/
> «
LgAw LgAw
HL 2] HL 2]
Center 3.661 60 GHz Span 56 MHz Start 3.636 00 GHz Stop 3.686 60 GHz
#Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
17.8467 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
17.8860 MH=z x dB -26.00 dB
Transmit Freq Error 27958 kHz Transmit Freq Error 3177 kHz
% dB Bandwidth 22.561 MHzx % dB Bandwidth 23.525 MHz*
Band power
RF#1 RF#2
¥ Agilent R ¥ Agilent R
Ref 22,95 dBm Atten 18 dB Ext PG -48.5 dB Ref 23 dBm Atten 18 dB Ext PG -48.5 dB
[E;’g |Average [E;’g |Average
19 100 19 100
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.661 80 GHz Span 49.86 MHz Start 3.635 61 GHz Stop 3.686 99 GHz

#Res BH 380 kHz #YBH 3 MHz
Channel Power

21.47 dBm /22.5610 MHz

Sweep 20 ms (1001 prs)
Power Spectral Density

-52.06 dBm/Hz

#Res BH 380 kHz #YBH 3 MHz
Channel Power

23.32 dBm /235250 MHz

Sweep 20 ms (1001 prs)
Power Spectral Density

-50.48 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.68 The 26 dB EBW, band power test results at low frequency

CARRIER FREQUENCY: 3661.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
% Agilent R % Agilent QR
Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB Ref 23 dBm Atten 16 dB Ext PG -46.5 dB
#Peak #Peak ‘ |
Lag Log ¥
19 19 b ‘ 4
dB/ dB/
> <«
LgAw LgAw
HL 2] HL 2]
Center 3.661 60 GHz Span 56 MHz Start 3.636 00 GHz Stop 3.686 60 GHz
#Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
17.8495 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
17.7860 MH=z x dB -26.00 dB
Transmit Freq Error  12.058 kHz Transmit Freq Error  2.8438 kHz
% dB Bandwidth 22.418 MHzx Occupied Bandwidth 23.916 MHzx
Band power
RF#1 RF#2
% Agilent R % Agilent @R
Ref 22,95 dBm Atten 18 dB Ext PG -48.5 dB Ref 23 dBm Atten 18 dB Ext PG -48.5 dB
[E;’g [Rverage [E;’g [RBH_|
19 100 v | 300.8 kH
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.661 80 GHz Span 49.54 MHz Start 3.634 57 GHz Stop 3.687 43 GHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.98 dBm /22.4180 MHz -51.53 dBm/Hz 23.23 dBm /23.91608 MHz -50.55 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.69 The 26 dB EBW, band power test results at mid frequency

CARRIER FREQUENCY: 3675.0MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
# Agllent QR % Agilent QR
Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB Ref 28 dBm Atten 16 dB Ext PG -46.5 dB
#Peak #Peak RBH ‘ | T
Lug log sl
10 15 |300.0 kHz
dB/ dB/
LgAw LgAw
HL 2] HL 2]
Center 3.675 60 GHz Span 56 MHz Center 3.675 60 GHz Span 56 MHz
#Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandvwidth Oce BW % PWr  99.00 2 Occupied Bandvwidth Oce BW % PWr  99.00 2
17.8290 MH=z x dB -26.00 dB 17.9763 MHz x dB -26.00 dB
Transmit Freq Error  30.415 kHz Transmit Freq Error  32.402 kHz
% dB Bandwidth 22.630 MHz* % dB Bandwidth 24.837 MHz*
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 22,95 dBm Atten 18 dB Ext PG -48.5 dB Ref 28 dBm Atten 18 dB Ext PG -48.5 dB
[E;’g [Rverage [E;’g [RBH_| \
1o |100 _ 1o |300.8 kH :
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.675 00 GHz Span 50.01 MHz Center 3.675 00 GHz Span 54.89 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.33 dBm /22.6300 MHz -52.22 dBm/Hz 23.20 dBm /24.8370 MHz -50.75 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.70 The 26 dB EBW, band power test results at mid frequency

CARRIER FREQUENCY: 3675.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Rsf 2k2.95 dBm Atten 16 dB Ext PG -46.5 dB Rsf 2k@ dBm Atten 16 dB Ext PG -46.5 dB
#Pea #rea
tPesk [UBH_| | Pk [RBA_| [
15 |38 MHz b ° 15 |300.0 kHz
dB/ dB/
LgAw LgAw
HL 2] HL 2]
Center 3.675 60 GHz Span 56 MHz Center 3.675 60 GHz Span 56 MHz
#Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BW X Pur  99.00 %
17.7815 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
17.8328 MH=z x dB -26.00 dB
Transmit Freq Error 35,289 kHz Transmit Freq Error  12.545 kHz
% dB Bandwidth 22.602 MHz* % dB Bandwidth 22.979 MHz*
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Ref 22,95 dBm Atten 18 dB Ext PG -48.5 dB Ref 28 dBm Atten 18 dB Ext PG -48.5 dB
[E;’g |Average [E;’g |Average
19 100 1 |100
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.675 00 GHz Span 49.95 MHz Center 3.675 00 GHz Span 58.78 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density Channel Power Power Spectral Density
21.83 dBm /22.6020 MHz -51.71 dBm/Hz 22.86 dBm /22.9790 MHz -50.76 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.71 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3689.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5 dBi
26dB EBW
RF#1 RF#2
% Agilent R % Agilent QR

Rsf 2k2.95 dBm Atten 18 dB Ext PG -40.5 dB Rsf 2k2.98 dBm Atten 18 dB Ext PG -40.5 dB
Lu;a t Lu;a }
16 16
dB/ dB/
LgAw LgAw
ML s2 ML s2
Center 3.689 60 GHz Span 56 MHz Center 3.661 60 GHz Span 56 MHz

#Res BH 300 kHz YBH 3 MHz

Sweep 20 ms (1001 pts)

#Res BH 300 kHz
Number of Averages

YBH 3 MHz

Sweep 20 ms (1001 pts)

10
Occupied Bandvwidth Oce BW % PWr  99.00 2 Occupied Bandvwidth Oce BW % PWr  99.00 2
17.8044 MH=z x dB -26.00 dB 17.8700 MH=z x dB -26.00 dB
Transmit Freq Error  13.433 kHz Transmit Freq Error 4,488 kHz
% dB Bandwidth 22.815 MHz* % dB Bandwidth 22.818 MHz*
Band power
RF#1 RF#2

% Agilent R % Agilent @R
Ref 22,95 dBm Atten 18 dB Ext PG -48.5 dB Ref 15 dBm Atten 18 dB Ext PG -48.5 dB
[E;’g |Average [E;’g |Average
19 100 - 19 100
dB/ dB/
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.689 00 GHz Span 58.42 MHz Center 3.661 80 GHz Span 58.42 MHz

#Res BH 300 kHz #YBK 3 MHz

Channel Power

21.29 dBm /22.8150 MHz

Sweep 20 ms (1001 prs)
Power Spectral Density

-52.29 dBm/Hz

#Res BH 380 kHz
Channel Power

22.72 dBm /228180 MHz

#YBK 3 MHz

Sweep 20 ms (1001 prs)
Power Spectral Density

-50.87 dBm/Hz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Maximum conducted output power

Test procedure:

47 CFR, Section 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.1.72 The 26 dB EBW, band power test results at high frequency

CARRIER FREQUENCY: 3689.0 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
26dB EBW
RF#1 RF#2
¥ Agilent @R 3 Agilent @R
Ref 22.95 dBm Atten 16 dB Ext PG -46.5 dB Ref 22.98 dBm Atten 16 dB Ext PG -46.5 dB
#Peak #Peak
itﬁlg P A itﬁlg R S
dB/ M#W dB/ / y
y Mgy "
W H ot g
AL i 7 P WWMMW ol
LgAw LgAw
HL 2] HL 2]
Center 3.689 60 GHz Span 56 MHz Center 3.661 60 GHz Span 56 MHz
#Res BH 470 kHz #WBH 4 MHz Sweep 20 ms (1001 pts) #Res BH 300 kHz YBH 3 MHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 %
17.8500 MHz ®x dB -26.00 dB
Occupied Bandvwidth Occ BW % Pur  99.00 %
17.9290 MH=z x dB -26.00 dB
Transmit Freq Error  14.236 kHz Transmit Freq Error  -7.770 kHz
% dB Bandwidth 23.301 MHz*x Occupied Bandwidth 23.379 MHzx
Band power
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Raf 22.95 dBm Atten 18 dB Ext PG -48.5 dB Raf 15 dBm Atten 18 dB Ext PG -48.5 dB
#Avg #Hug
Log (Average Log
1 |100 18 [ |
B/ /‘{ \\ o/ i L
|, o] [t
PAvy PAvg
198 198
HL $2) HL $2)
Center 3.689 00 GHz Span 51.49 MHz Center 3.661 80 GHz Span 51.66 MHz
#Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs) #Res BH 306 kHz #WBK 3 MHz Sweep 20 ms (1001 prs)
Channel Power Power Spectral Density
21.54 dBm /23.3810 MHz -52.13 dBn/Hz Channel Power Power Spectral Density
22.95 dBm /23.3790 MHz -50.74 dBm/Hz
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density
Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1
Test mode: Compliance A
Date: 6/01/2010 — 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks:
7.2 Peak EIRP power density
7.2.1  General
This test was performed to measure the peak EIRP density at the transmitter RF antenna connector. Specification
test limits are given in Table 7.1.1.
Table 7.2.1 Peak power density limits
f Assigned Occupied Maximum peak power spectral density, EIRP
fequem’zfange' bandwidth, MHz W/MHz dBm/MHz
Base and fixed stations
3650.0 - 3700.0 | Any | 1 | 30
Mobile and portable stations
3650.0 - 3700.0 | Any | 0.04 | 16
7.2.2  Test procedure
7.2.2.1 The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.
7.2.2.2 The EUT was adjusted to produce maximum available for end user RF output power.
7.2.2.3 The peak output power density was measured with spectrum analyzer as provided in Table 7.2.2 and the

associated plots.

Figure 7.2.1 Peak power density test setup

Spectrum

EUT analyzer

A 4

Attenuator >
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 21 dBi gain antenna assembly

Table 7.2.2 Peak EIRP power density test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz
DETECTOR USED: Average (RMS)
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
MODULATING SIGNAL: PRBS
TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)
ANTENNA ASSEMBLY GAIN: 21 dBi
EBW: 5 MHz
Pmeas Pmeas . . L
Chmge" Modulation |  (RF#1), (RF#2), Povggrnflﬁﬂ’ﬁ'zty*' S doé’vrﬁjhfﬁgs'ty“' gaamit  Margin, dB| Verdict
dBm/MHz dBm/MHz
3652.5 BPSK 4.931 5.422 8.19 29.19 30 -0.81 Pass
3675.0 BPSK 4.451 5.527 8.03 29.03 30 -0.97 Pass
3697.5 BPSK 4.443 5.439 7.98 28.98 30 -1.02 Pass
3652.5 64QAM 4.755 5.09 7.94 28.94 30 -1.06 Pass
3675.0 64QAM 5.064 4.904 8.00 29.00 30 -1.00 Pass
3697.5 64QAM 4.420 5.697 8.12 29.12 30 -0.88 Pass
EBW: 10 MHz
Pmeas Pmeas . . .
Channel, . Power density*, [EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3655.0 BPSK 4.85 6.091 8.52 29.52 30 -0.48 Pass
3675.0 BPSK 4.785 6.131 8.52 29.52 30 -0.48 Pass
3695.0 BPSK 4.868 6.375 8.70 29.70 30 -0.30 Pass
3655.0 64QAM 4.905 6.126 8.57 29.57 30 -0.43 Pass
3675.0 64QAM 4.992 6.183 8.64 29.64 30 -0.36 Pass
3695.0 64QAM 4.906 6.375 8.71 29.71 30 -0.29
EBW: 20 MHz
Pmeas Pmeas . . -
Channel, . Power density*, |EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3660.0 BPSK 4.892 6.298 8.66 29.66 30 -0.34 Pass
3675.0 BPSK 4.935 6.587 8.85 29.85 30 -0.15 Pass
3690.0 BPSK 4.089 6.503 8.47 29.47 30 -0.53 Pass
3660.0 64QAM 4.367 6.269 8.43 29.43 30 -0.57 Pass
3675.0 64QAM 4.64 6.657 8.77 29.77 30 -0.23 Pass
3690.0 64QAM 4.164 6.731 8.64 29.64 30 -0.36 Pass

* - Power density, dBm/MHz = 10 log{10*[P(dBm/MHz,RF#1)/10]+ 10*[P(dBm/MHz, RF#2)/10]}

** - EIRP power density, dBm/MHz = Power density*, dBm/MHz + Antenna Assembly Gain, dBi

NOTE1: EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi. RF
output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
withstand with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used

[ HL3440 | HL3474 | HL3779 | HL3784 | HL3818 | | | |

Full description is given in Appendix A.

Page 90 of 256



Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.2.1 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2

# Agllent QR % Agilent @R

Mkrl 3.653 592 BHz Mkrl 3.693 718 GHz
Ref 20.5 dBm #ftten 0 dB 4.931 dBm Ref 20.5 dBm #Atten B dB 5.422 dBm
#Avy #Avy
Log Log
16 T 16 1
B¢ e B¢
OFfst OFfst
48.5 48.5
d& d&

PAvg / PAvg
168 / 168 M"’f “«a\w
WL 52 WL s2 o

$3 FS $3 FS ]
An A
ﬁ?n Marker ﬁ?n Marker
s [3.653592000 GHz s [3.653718000 GHz
| 4.931 dBm | 5.422 dBm
Center 3.652 500 GHz Span 14 MHz Center 3.652 560 GHz Span 14 MHz
#Res BH 1 MHz VBH 3 MHz Sreen 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sween 20 ms (1001 prs)

Plot 7.2.2 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
% Agilent QR 3 Agilent @R

Mkrl 3.653 886 BHz Mkrl 3.693 382 GHz
Ref 20.5 dBm #ftten 0 dB 4.755 dBm Ref 20.5 dBm #Atten B dB 5.099 dBm
#Avy #Avy
Log ‘ Log
16 19 T
B/ RIS B B/ e R
OFfst OFfst
48.5 48.5
d& d&

PAvg J// PAvg \“‘x
166 //,f 166 /ﬂ/
WL s2 WL 52

$3 FS e $3 FS
An A
ﬁ?n Marker ﬁ?n Marker
s [3.653886000 GHz s [3.653382000 GHz
| 4.755 dBm | 5.290 dBm
Center 3.652 500 GHz Span 14 MHz Center 3.652 560 GHz Span 14 MHz
#Res BH 1 MHz VBH 3 MHz Sreen 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sween 20 ms (1001 prs)
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.2.3 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
% Agilent @ R % Agilent @R

Mkrl 3.676 148 GHz Mkrl 3676 288 GHz
Ref 26.5 dBm #ftten B dB 4.451 dBm Ref 28.5 dBm #ftten @ dB 5.527 dBm
#Avg #fvg
Log Log
18 1 18 4
dg/ I . dg/
Offst Offst
49.5 49.5
dB dB

/ \ / \
PAvg /'/ PAvg "x/ \\\
a7 i I N

53 FS 53 Fof—"
AA alal

£(f) £(f)

FTun Marker FTun

s [3.676148000 GHz Siip

| 4.451 dBn

Center 3.675 608 GHz Span 14 MHz Center 3.675 000 GHz Span 14 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.4 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
3 Agilent < R ¥ Agilent o R

Mkrl 3.676 678 GHz Mkrl 3.676 098 GHz
Ref 20.5 dBm #ftten 0 dB 5.064 dBm Ref 20.5 dBm #fitten @ dB 4.984 dBm
#Avg #fvg
Log Log
18 T 18 T
dB/ —2 dB/ =
Offst Offst
4.5 4.5
dB dB

FAvg // FAvg \”\\A
168 "\‘\\ 168
WL s WL S2)

53 Fof $3 F$

AA AR
£(): £():
E®: Marker E®:  Marker
sen [3.676078000 GHz sen [3.676008000 GHz

| 5.064 dBm | 4.904 dBm

Center 3.675 608 GHz Span 14 MHz Center 3.675 0680 GHz Span 14 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Verdict:

Date: 6/01/2010

PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.2.5 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent < R ¥ Agilent

Mkrl 3.698 326 GHz Mkrl 3.698 732 GHz
Ref 26.5 dBm #Atten B dB 4.443 dBm Ref 20.5 dBm #ftten @ dB 5.439 dBm
#Avg #fvg
Log Log
18 1 10 1
dB/ S dB/ S e
Offst Offst
4.5 4.5
dB / \ dB / \
FAvg L\\'M FAvg
166 166
HL $2 HL 82 \“‘“
53 F§f—"" 33 F$

AA alal
fﬁ)n Marker fﬁ)n Marker
s [3.698326000 GHz sun [3.698732000 GHz
| 4.443 dBm | 5.439 dBm

Center 3.697 5&‘3@ GHz Span 14 MHz Center 3.697 5@‘@ GHz | Span 14 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.6 Peak output power d

ensity test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
¥ Agilent < R 3 Agilent

Mkrl 3.698 508 GHz Mkrl 3.698 494 GHz
Ref 20.5 dBm #ftten 0 dB 4.420 dBm Ref 20.5 dBm #fitten @ dB 5.697 dBm
#Avy #hvg
Log Log
18 ) 18 1
dB/ ol dB/
Offst Offst
46.5 4.5
dB ‘\ dB / \
Phva \“m Phivg \\
160
WL §2 ﬁ@sz «»”/’ \\\
53 FSf— $3 F$

AR AR
EP:  Marker ED: | Marker
sun [3.698508000 GHz sen [3.698494000 GHz
I 4.42‘@ dBm | 5.697 dBm

Center 3.697 500 GHz Span 14 MHz Center 3.697 5@‘@ GHz | Span 14 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.2.7 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R

Mkrl 3.658 12 GHz Mkrl 3.698 0888 GHz
Ref 20 dBm #Atten B dB 4.850 dBm Ref 20.5 dBm #ftten @ dB 6.091 dBm
Avg #Avg
Log Log
18 1 18 &
dB/ pr—— dB/ I
Offst JL\ Offst
4.5 4.5
dB / \ dB / \
#PAvg PAvg /
100 160 /" \\
HL $2 HL 82
33 F$ 33 F$
£(f) £(f)
FTun FTun
Swp Swp
Center 3.655 60 GHz 3pan 25 MHz Center 3.655 000 GHz Span 25 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 20 ms (601 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.8 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
¥ Agilent @ R % Agilent @R
Mkrl 3.658 08 GHz Mkrl 3.698 388 GHz

Ref 20 dBm #ftten 0 dB 4995 dBm Ref 20.5 dBm #fitten @ dB 6.126 dBm
Avg #Avg
Log Log
18 A 18 [ o
O " O
4.5 4.5
dB / \ dB / \
#PAvg PAvg /
188 188
WL S2 WL 82
33 F$ $3 F$

| | AR
ED: | Marker ED: | Marker
sen [3.658080000 GHz sen [3.658300000 GHz

| 4.905 dBm | 6.126 dBm

Center 3.655 @J} GHz Span 25 MHz Center 3.655 0@‘@ GHz | Span 25 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 26 ms (681 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1001 pts)
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.2.9 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2

% Agilent @ R % Agilent @R

Mkrl 3.677 775 GHz Mkrl 3.677 958 GHz
Ref 26 dBm Atten 18 dB 4.785 dBm Ref 28.5 dBm #ftten @ dB 6.131 dBm
#Avg #fvg
Log Log
i/ - L :
Offst Offst
49.5 49.5
dB dB

#PAvg \‘\ PAvg /
108 108
7 [ T / \\\

53 FS 83 F3| [ |
AA alal
£(f) £(f)
FTun FTun Marker
Sup s [3.677950000 GHz
| 6.131 dBm
Center 3.675 608 GHz 3pan 25 MHz Center 3.675 000 GHz Span 25 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.10 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
¥ Agilent @ R % Agilent @R

Mkrl 3.678 108 GHz Mkrl 3.678 425 GHz
Ref 28 dBm #Atten 0 dB 4.992 dBm | Ref 20.5 dBm #Atten O dB 5.183 dBm
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#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1601 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.2.11 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
% Agilent @ R % Agilent @R

Mkrl 3.697 925 GHz Mkrl 3.698 425 GHz
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Start 3.682 E%‘ GHz Stop 3.707 500 GHz Start 3.682 E@@‘ GHz | Stop 3.707 500 GHz
#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.12 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
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VEH 3 MHz Sweep 20 ms (1001 pts)

Start 3.682 500 GHz
#Res BH 1 MHz

Stop 3.707 500 GHz
Sweep 20 ms (1081 pts)

VBH 3 MHz
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Verdict:

Date: 6/01/2010

PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.2.13 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
RF#1 RF#2
¥ Agilent < R ¥ Agilent
Mkrl 3.666 30 GHz Mkrl 3.664 85 GHz
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#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.14 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)

Page 97 of 256




Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/01/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 21 dBi gain antenna assembly

Plot 7.2.15 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0 dBi
RF#1 RF#2
% Agilent @ R % Agilent @R
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Center 3.675 60 GHz Span 58 MHz Center 3.675 80 GHz Span 5@ MHz
#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.16 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/01/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 21 dBi gain antenna assembly

Plot 7.2.17 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 21.0dBi
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¥ Agilent < R ¥ Agilent o R

Mkrl 3.694 20 GHz Mkrl 3.695 88 GHz
Ref 26.5 dBm #Atten B dB 4033 dBm Ref 20.5 dBm #ftten @ dB 6.583 dBm
#Avg #fvg
Log Log
16 T 16
dB/ (S dB/ AR /‘Wﬁﬂ
Offst Offst
5 / \ 5 |
PAvg FAvg \\
166 166
WL 52 WL s2 —
33 F$ 33 F$

ARl — AR |
fﬁ)n Marker fﬁ)n Marker
s [3.694200000 GHz s [3.695800000 GHz
| 4.089 dBm | 6.503 dBm
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#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz, Sweep 20 ms (1001 pts)

Plot 7.2.18 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 21.0 dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Table 7.2.3 Peak EIRP power density test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz
DETECTOR USED: Average (RMS)
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
MODULATING SIGNAL: PRBS
TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)
ANTENNA ASSEMBLY GAIN: 17.0dBi
EBW: 5 MHz
Pmeas Pmeas . . L
Chmge" Modulation |  (RF#1), (RF#2), Povggrnflﬁﬂ’ﬁ'zty*' S doé’vrﬁjhfﬁgs'ty“' gaamit  Margin, dB| Verdict
dBm/MHz dBm/MHz
3652.5 BPSK 8.898 9.512 12.23 29.23 30 -0.77 Pass
3675.0 BPSK 8.65 10.032 12.41 29.41 30 -0.59 Pass
3697.5 BPSK 8.643 9.878 12.31 29.31 30 -0.69 Pass
3652.5 64QAM 8.794 9.557 12.20 29.20 30 -0.80 Pass
3675.0 64QAM 8.622 9.898 12.32 29.32 30 -0.68 Pass
3697.5 64QAM 8.591 9.782 12.24 29.24 30 -0.76 Pass
EBW: 10 MHz
Pmeas Pmeas . . .
Channel, . Power density*, [EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3655.0 BPSK 9.19 10.104 12.68 29.68 30 -0.32 Pass
3675.0 BPSK 8.88 10.337 12.68 29.68 30 -0.32 Pass
3695.0 BPSK 8.842 10.056 12.50 29.50 30 -0.50 Pass
3655.0 64QAM 9.239 10.151 12.73 29.73 30 -0.27 Pass
3675.0 64QAM 8.885 10.316 12.67 29.67 30 -0.33 Pass
3695.0 64QAM 8.735 10.091 12.48 29.48 30 -0.52 Pass
EBW: 20 MHz
Pmeas Pmeas . . .
Channel, . Power density*, |EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3660.0 BPSK 8.876 10.252 12.63 29.63 30 -0.37 Pass
3675.0 BPSK 8.881 9.97 12.47 29.47 30 -0.53 Pass
3690.0 BPSK 8.147 10.492 12.49 29.49 30 -0.51 Pass
3660.0 64QAM 9.26 10.178 12.75 29.75 30 -0.25 Pass
3675.0 64QAM 9.052 9.994 12.56 29.56 30 -0.44 Pass
3690.0 64QAM 8.183 10.541 12.53 29.53 30 -0.47 Pass

* - Power density, dBm/MHz = 10 log{10*[P(dBm/MHz,RF#1)/10]+ 10*[P(dBm/MHz, RF#2)/10]}

** - EIRP power density, dBm/MHz = Power density*, dBm/MHz + Antenna Assembly Gain, dBi

NOTE1: EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi. RF
output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
withstand with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used

[ HL3440 | HL3474 | HL3779 | HL3784 | HL3818 | | | |

Full description is given in Appendix A.
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.19 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Center 3.652 508 GHz Span 14 MHz Center 3.652 508 GHz Span 14 MHz
#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)

Plot 7.2.20 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/03/2010

Verdict: PASS

Temperature: 23 °C Air Pressure: 1009 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks with 17dBi gain antenna assembly

Plot 7.2.21 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.22 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.23 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.24 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.25 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Plot 7.2.26 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
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MODULATION: 64QAM
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.27 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Plot 7.2.28 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.29 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.30 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.31 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz VBH 3 MHz Sweep 20 ms (1081 pts)

Plot 7.2.32 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17.0dBi
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/03/2010

Verdict: PASS

Temperature: 23 °C Air Pressure: 1009 hPa

Relative Humidity: 40 %

| Power Supply: -48 VDC

Remarks with 17dBi gain antenna assembly

Plot 7.2.33 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
RF#1 RF#2
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#Res BH 1 MHz UBH 3 MHz Sweep 208 ms (1081 pts) #Res BH 1 MHz VEH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.34 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 17.0dBi
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/03/2010 Verdict: PASS
Temperature: 23 °C Air Pressure: 1009 hPa Relative Humidity: 40 % | Power Supply: -48 VDC
Remarks with 17dBi gain antenna assembly

Plot 7.2.35 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 17.0dBi
RF#1 RF#2
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Plot 7.2.36 Peak output power density test results at high frequency
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/02/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Table 7.2.4 Peak EIRP power density test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz
DETECTOR USED: Average (RMS)
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
MODULATING SIGNAL: PRBS
TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)
ANTENNA ASSEMBLY GAIN: 24 dBi
EBW: 5 MHz
Pmeas Pmeas . . L
Chmge" Modulation |  (RF#1), (RF#2), Povggrnflﬁﬂ’ﬁ'zty*' S doé’vrﬁjhfﬁgs'ty“' gaamit  Margin, dB| Verdict
dBm/MHz dBm/MHz
3652.5 BPSK 2.664 2.774 5.73 29.73 30.00 -0.27 Pass
3675.0 BPSK 1.625 2.695 5.20 29.20 30.00 -0.80 Pass
3697.5 BPSK 1.664 2.351 5.03 29.03 30.00 -0.97 Pass
3652.5 64QAM 1.953 2.361 5.17 29.17 30.00 -0.83 Pass
3675.0 64QAM 1.636 2.149 4.91 28.91 30.00 -1.09 Pass
3697.5 64QAM 2.09 2.326 5.22 29.22 30.00 -0.78 Pass
EBW: 10 MHz
Pmeas Pmeas . . .
Channel, . Power density*, [EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3655.0 BPSK 2.435 2.603 5.53 29.53 30.00 -0.47 Pass
3675.0 BPSK 1.612 2.875 5.30 29.30 30.00 -0.70 Pass
3695.0 BPSK 2.213 3.069 5.67 29.67 30.00 -0.33 Pass
3655.0 64QAM 1.785 2.921 5.40 29.40 30.00 -0.60 Pass
3675.0 64QAM 2.154 2.882 5.54 29.54 30.00 -0.46 Pass
3695.0 64QAM 1.841 2.909 5.42 29.42 30.00 -0.58 Pass
EBW: 20 MHz
Pmeas Pmeas . . -
Channel, . Power density*, |EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3660.0 BPSK 0.994 2.45 4.79 28.79 30.00 -1.21 Pass
3675.0 BPSK 0.974 2.33 4.72 28.72 30.00 -1.28 Pass
3690.0 BPSK 1.327 2.548 4.99 28.99 30.00 -1.01 Pass
3660.0 64QAM 1.362 2.426 4.94 28.94 30.00 -1.06 Pass
3675.0 64QAM 0.962 2.495 4.81 28.81 30.00 -1.19 Pass
3690.0 64QAM 1.609 2.943 5.34 29.34 30.00 -0.66 Pass

* - Power density, dBm/MHz = 10 log{10*[P(dBm/MHz,RF#1)/10]+ 10*[P(dBm/MHz, RF#2)/10]}

** - EIRP power density, dBm/MHz = Power density*, dBm/MHz + Antenna Assembly Gain, dBi

NOTE1: EUT was configured to produce maximum conducted RF power for declared Antenna gain of 25 dBi. RF output
power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits withstand with
EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to the User’s
Manual.

Reference numbers of test equipment used

[ HL3440 | HL3474 | HL3779 | HL3784 | HL3818 | | |

Full description is given in Appendix A.
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/02/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.2.37 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
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#Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts)

Plot 7.2.38 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
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#Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs) #Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs)
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Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.39 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
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#Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts)

Plot 7.2.40 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
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#Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs) #Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.41 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
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#Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts)

Plot 7.2.42 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
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#Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs) #Res BH 1 MHz YBH 3 MHz Stigen 20.01 ms (1968 prs)
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Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Verdict:

Date: 6/02/2010

PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.43 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
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Mkrl 3.698 188 GHz Mkrl 3.698 208 GHz
Eai 18.5 dBm #Atten @ dB 2.435 dBm Eaigl@ﬂ dBm #Atten @ dB 2.683 dBm
Logg gi Log S
10 10
dB/ / dB/
Offst Offst
8 / \ 8 / \
/,,f \\‘*m\ ,,»’/ Mw\

PAvg [, PAvg / [,
160 160
HL $2 HL $2
33 F§ 33 F§

AR AR
Eb: | Marker Frun |Marker
sen [3.6581880080 GHz sen [3.658208000 GHz

L 2.4:‘35 dBm I 2.6(\33 dBni

Center 3.655 688 GHz Span 26 MHz Center 3.655 688 GHz Span 26 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 pts)

Plot 7.2.44 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3655 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilen @R ¥ Agi @R

Aalent Mkrl 3.658 128 GHz Aatent Mkrl 3.658 150 GHz
Ref 18.5 dBm #Atten @ dB 1.785 dBm Ref 28 dBm #Atten @ dB Ext PG -40.5 dB 2.921 dBm
e R e [Marker ]
10 —= o [3.658150000 GHz -
R % | 2921 dBm .
5 / \

- N ] \
FAvg #PAvg /-’/ \\
188 108
HL 82 WL 52 / \
53 F3 $3 P[] [
AR AR
T 3
s [3.658128000 GHz Siip
I 1.7?5 dBm

Center 3.655 008 GHz Span 28 MHz Center 3.655 006 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20.01 ms (1008 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 m3 (1001 prs)_
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.45 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
3 Agilent R 4 Agilent QR
Mkrl 3.678 185 GHz Mkrl 3.678 406 GHz
Ref 168.5 dBm #Atten B dB 1.612 dBm Ref 18.5 dBm #Atten @ dB 2.875 dBm
#Avg #hAvg .
Log : Log
19 10
/ 2 A
\ i / \
- [ | ™
L ™ .

PAug PAvg
108 108
W1 $2] HL 82
3 FS 53 S

AR AR
fﬁ)n Marker ggu)n Marker
s [3.6781688000 GHz sep [3.678406000 GHz

I 1.6]‘.2 dBm | 2.875 dBm

Center 3.675 008 GHz Span 28 MHz Center 3.675 008 GHz Span 28 MHz
#Res BH 1 MHz YBH 3 MHz Swesp 20.01 ms (1008 prs) #Res BH 1 MHz VBH 3 MHz Sweep 20.01 ms (1008 prs)

Plot 7.2.46 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent o R ¥ Agilent O R
Mkrl 3.678 386 GHz Mkrl 3.878 307 GHz
Ref 18.5 dBm #Atten © dB 2.154 dBm Ref 18.5 dBm #ftten 0 dB 2882 dBm
#Avg R #Avg 1
Log o Log )
16 16
dB/ dB/
Offst Offst
5 / \ 8 /
=] -

PAvg PAvg
160 166
WL 82 HL $2
33 F$ $3 FS

AR AA
g%ﬁ)n f}fﬁn Marker
Snp s [3.678307000 GHz

| 2.882 dBm

Center 3.675 608 GHz Span 26 MHz Center 3.675 608 GHz Span 28 MHz
#Res BH 1 MHz VBH 3 MHz Steep 20.01 ms (1068 pts) #Res BH 1 MHz UBH 3 MHz Swesp 20.81 ms (19098 prs)
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Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 6/02/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1005 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 24 dBi gain antenna assembly

Plot 7.2.47 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
3 Agilent R 4 Agilent QR
Mkrl 3.697 870 GHz Mkrl 3.698 386 GHz
ESC 16.5 dBm #Atten B dB 2.213 dBm Eaigl@ﬂ B #Atten @ dB 3.069 dBm
Lngg Mv____'_,___;}__“\ Log (___W_,m__,__ﬁg._}?_\
19 10
dB/ dB/ \
Offst Offst
& / \ 5 / \
=1 \\ /M/” \u\

PAug [, PAvg Y
108 108
W1 $2] HL 82
$3 F3 $3 F3)

AR AR
fﬁ)n Marker ggu)n Marker
s [3.697870000 GHz s [3.698386000 GHz

I 2.2]‘.3 dBm | 3.069 dBm

Center 3.695 008 GHz Span 28 MHz Center 3.695 008 GHz Span 28 MHz
#Res BH 1 MHz YBH 3 MHz Swesp 20.01 ms (1008 prs) #Res BH 1 MHz VBH 3 MHz Sweep 20.01 ms (1008 prs)

Plot 7.2.48 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3695 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent o R % Agilent O R
Mkrl 3.696 917 GHz Mkrl 3.897 799 GHz
Ref 18.5 dBm #Atten © dB 1.841 dBm Ref 18.5 dBm #ftten 0 dB 2,909 dBm
#Avg #Avg 3
v v =
2 / 7 /
5 / \ 8 / \
[,
e

PAvg PAvg
160 166
WL 82 HL $2
33 F$ $3 FS

AR AA
fﬁ)ﬂ Marker E%)n Marker
s [3.696917000 GHz s [3.697790000 GHz

I 1.83‘11 dBm | 2.909 dBm

Center 3.695 608 GHz Span 26 MHz Center 3.695 608 GHz Span 28 MHz
#Res BH 1 MHz VBH 3 MHz Steep 20.01 ms (1068 pts) #Res BH 1 MHz UBH 3 MHz Swesp 20.81 ms (19098 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.49 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2

3 Agilent R 4 Agilent QR

Mkrl 3.665 18 GHz Mkrl 3.665 22 GHz
ESC 16.5 dBm #Atten B dB 3.3934 dBm 58691@.5 dBm #Atten @ dB 2.490 dBm
Lngg }) Log - ,_Q_gi -
19 10
dB/ dB/ / \
Offst Offst
& / \\ 5 / \
Priug \\ PAvg
i st e W s e
$3 F3 $3 F3)

AR AR
fﬁ)n Marker ggu)n Marker
s [3.665100000 GHz sep [3.665220000 GHz
I @.95‘!4 dBm | 2.450 dBm

Center 3.660 00 GHz Span 48 MHz Center 3.660 00 GHz Span 48 MHz
#Res BH 1 MHz YBH 3 MHz Swesp 20.01 ms (1008 prs) #Res BH 1 MHz VBH 3 MHz Sweep 20.01 ms (1008 prs)

Plot 7.2.50 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3660 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent o R % Agilent @R
Mkrl 3.665 82 GHz Mkrl 3.665 18 GHz

Ref 18.5 dBm #Atten © dB 1.362 dBm Ref 18.5 dBm #ftten 0 dB 2426 dBm
#Avg #fAvy )
i 1 i S E—
2 \ 7 / |
5 / \\ 8 / \
PAvg \ PAvg //
160 166
s — W52
33 F$ $3 FS

AR AA
fﬁ)ﬂ Marker E%)n Marker
s [3.665820000 GHz s [3.665100000 GHz

I 1.3&‘32 dBm | 2.426 dBm

Center 3.660 80 GHz Span 46 MHz Center 3.660 00 GHz Span 48 MHz
#Res BH 1 MHz VBH 3 MHz Steep 20.01 ms (1068 pts) #Res BH 1 MHz UBH 3 MHz Swesp 20.81 ms (19098 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.51 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
3 Agilent R 4 Agilent QR
Mkrl 3.679 75 GHz Mkrl 3.681 86 GHz

Esff 16.5 dBm #Atten B dB #.974 dBm Eaigl@ﬁ B #Atten @ dB 2.330 dBm
Lngg é Log $i
19 10
dB/ dB/ / \
Offst Offst
& / \\ 5 / \
PAug PAvg
108 108
i s [~ Wl 52
$3 F3 $3 F3)

AR AR
fﬁ)n Marker ggu)n Marker
sen [3.679750000 GHz sep [3.681060000 GHz

I @.97‘4 dBm | 2.330 dBm

Center 3.675 00 GHz Span 48 MHz Center 3.675 00 GHz Span 48 MHz
#Res BH 1 MHz YBH 3 MHz Swesp 20.01 ms (1008 prs) #Res BH 1 MHz VBH 3 MHz Sweep 20.01 ms (1008 prs)

Plot 7.2.52 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
¥ Agilent o R % Agilent @R
Mkrl 3.679 71 GHz Mkrl 3.680 58 GHz

Ref 18.5 dBm #Atten © dB 8.962 dBm Ref 18.5 dBm #ftten 0 dB 2495 dBm
#Avg #fAvy A
v 1 v — L
dB/ dB/ / \
Offst Offst
5 / \ 8 / \
PAvg PAvg / \\\‘
160 166
T ] | s
33 F$ $3 FS

AR AA
fﬁ)ﬂ Marker E%)n Marker
s [3.679710000 GHz s [3.680500000 GHz

I @.9&‘32 dBm | 2.495 dBm

Center 3.675 80 GHz Span 46 MHz Center 3.675 00 GHz Span 48 MHz
#Res BH 1 MHz VBH 3 MHz Steep 20.01 ms (1068 pts) #Res BH 1 MHz UBH 3 MHz Swesp 20.81 ms (19098 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 6/02/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1005 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 24 dBi gain antenna assembly

Plot 7.2.53 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2

3 Agilent R 4 Agilent QR

Mkrl 3.694 79 GHz Mkrl 3.696 10 GHz
E;C 16.5 dBm #Atten B dB 1.327 dBm Eaigl@ﬁ dBm #Atten @ dB 2.948 dBm
ks : iag =
dB/ dB/ / \
Offst Offst
& / \ 5 / \
PAug PAvg
108 108
W 32/ — HL sz/
$3 F3 $3 F3)

AR AR
fﬁ)n Marker ggu)n Marker
s [3.694790000 GHz sep [3.696100000 GHz
I 1.32‘7 dBm | 2.548 dBm

Center 3.690 00 GHz Span 48 MHz Center 3.698 00 GHz Span 48 MHz
#Res BH 1 MHz YBH 3 MHz Swesp 20.01 ms (1008 prs) #Res BH 1 MHz VBH 3 MHz Sweep 20.01 ms (1008 prs)

Plot 7.2.54 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3690 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 24.0dBi
RF#1 RF#2
# Agilent @ R % Agilent o R

Mkrl 3.694 31 GHz Mkrl 3.695 68 GHz
Ref 18.5 dBm #Atten © dB 1.689 dBm Ref 18.5 dBm #ftten 0 dB 2.943 dBm
#Avg #Avg 1
i7 ‘ i o ==
dB/ dB/
Offst / Offst / \
5 / \\ 8 / \
PAvg PAvg
160 166
WL sz/ — 32/
33 F$ $3 FS

AR AA
g%ﬁ)n f}fﬁn Marker
Snp s [3.695660000 GHz
| 2.943 dBm

Center 3.690 80 GHz Span 46 MHz Center 3.690 00 GHz Span 48 MHz
#Res BH 1 MHz VBH 3 MHz Steep 20.01 ms (1068 pts) #Res BH 1 MHz UBH 3 MHz Swesp 20.81 ms (19098 prs)
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HERMON LABORATORIES

Test specification: Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure: 47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A

Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC
Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Table 7.2.5 Peak EIRP power density test results

ASSIGNED FREQUENCY RANGE: 3650.0 — 3700.0 MHz
DETECTOR USED: Average (RMS)
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
MODULATING SIGNAL: PRBS
TRANSMITTER OUTPUT POWER SETTINGS: Maximum (see NOTE1)
ANTENNA ASSEMBLY GAIN: 13.5dBi
EBW: 5 MHz
Pmeas Pmeas . . L
Chmge" Modulation |  (RF#1), (RF#2), Povggrnflﬁﬂ’ﬁ'zty*' S doé’vrﬁjhfﬁgs'ty“' gaamit  Margin, dB| Verdict
dBm/MHz dBm/MHz
3652.5 BPSK 8.898 9.512 12.23 25.73 30 -4.27 Pass
3675.0 BPSK 8.65 10.032 12.41 25.91 30 -4.09 Pass
3697.5 BPSK 8.643 9.878 12.31 25.81 30 -4.19 Pass
3652.5 64QAM 8.794 9.557 12.20 25.70 30 -4.30 Pass
3675.0 64QAM 8.622 9.898 12.32 25.82 30 -4.18 Pass
3697.5 64QAM 8.591 9.782 12.24 25.74 30 -4.26 Pass
EBW: 10 MHz
Pmeas Pmeas . . .
Channel, . Power density*, [EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3656.0 BPSK 13.033 13.519 16.29 29.79 30 -0.21 Pass
3675.0 BPSK 12.685 13.848 16.32 29.82 30 -0.18 Pass
3694.0 BPSK 12.753 13.638 16.23 29.73 30 -0.27 Pass
3656.0 64QAM 12.657 13.354 16.03 29.53 30 -0.47 Pass
3675.0 64QAM 12.908 13.465 16.21 29.71 30 -0.29 Pass
3694.0 64QAM 12.658 13.56 16.14 29.64 30 -0.36 Pass
EBW: 20 MHz
Pmeas Pmeas . . .
Channel, . Power density*, |EIRP power density**, Limit, . .
Modulation (RF#1), (RF#2), Margin, dB| Verdict
MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz dBm/MHz
3661.0 BPSK 10.354 11.34 13.89 27.39 30 -2.61 Pass
3675.0 BPSK 10.674 11.647 14.20 27.70 30 -2.30 Pass
3689.0 BPSK 10.149 11.579 13.93 27.43 30 -2.57 Pass
3661.0 64QAM 10.546 11.789 14.22 27.72 30 -2.28 Pass
3675.0 64QAM 10.392 11.556 14.02 27.52 30 -2.48 Pass
3689.0 64QAM 10.232 11.606 13.98 27.48 30 -2.52 Pass

* - Power density, dBm/MHz = 10 log{10*[P(dBm/MHz,RF#1)/10]+ 10*[P(dBm/MHz, RF#2)/10]}

** - EIRP power density, dBm/MHz = Power density*, dBm/MHz + Antenna Assembly Gain, dBi

NOTE1: EUT was configured to produce maximum conducted RF power for minimum declared Antenna gain of 22 dBi. RF
output power will vary depending on the antenna assembly gain to ensure that the total EIRP power and power limits
withstand with EIRP limits. For actual settings of power levels with respect to actual antenna assembly used, please refer to
the User’'s Manual.

Reference numbers of test equipment used

[ HL3440 | HL3474 | HL3779 | HL3784 | HL3818 | | | |

Full description is given in Appendix A.
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Verdict:

Date:

8/11/2010

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.55 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz

EMISSION BANDWIDTH: 5 MHz

MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi

RF#1 RF#2
¥ Agilent R ¥ Agilent
Mkrl 3.653 648 GHz Mkrl 3.653 578 GHz
Egi 23.6 dBm #Atten @ dB Ext PG -40.5 dB 8.898 dBm 533923.6 B #Atten @ dB Ext PG -40.5 dB 9.512 dBm
Lugg Log
18 1 10
B/ — B/ ]
#PAug // #PAug ”l)/ \"”
s \ﬂ-. ﬁ@sz w/ ‘W\“‘\
& ggx"w 53 FSL =]
fﬁ)n Marker f%)n Marker
s [3.653648000 GHz s [3.653578000 GHz
I 8.8&"!8 dBm I 9.5]‘.2 dBni

Center 3.652 508 GHz Span 14 MHz Center 3.652 508 GHz Span 14 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 m3 (1001 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1801 prs)

Plot 7.2.56 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3652.5 MHz

EMISSION BANDWIDTH: 5 MHz

MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi

RF#1 RF#2
# Agilent R ¥ Agilent
Mkrl 3.653 676 GHz Mkrl 3.653 676 GHz

ESC 23.6 dBm #Atten O dB Ext PG -40.5 dB 8.794 dBm ESC 23.6 dBm #Atten O dB Ext PG -40.5 dB 9.557 dBm
Lugg Lugg
B 4 B i —

#PAug \\W #PAug zf'r/ \\‘4

s \\\‘w s /“"'/J, \‘\m

53 FS A - T

An An
ER: Marker ER: Marker
s [3.653676000 GHz s [3.653676000 GHz
| 8.794 dBm | 9.557 dBm

Center 3.652 59‘3@ GHz Span 14 MHz Center 3.652 59‘3@ GHz | Span 14 MHz

#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict: PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.57 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent 2R

Mkrl 3.676 850 GHz Mkrl 3.676 260 GHz
Ref 28 dBm #Atten @ dB Ext PG -40.5 dB 8.658 dBm Ref 28 dBm #Atten @ dB Ext PG -40.5 dB 18.032 dBm
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r <
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s ,,.«/"‘/f P s ]
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£ £0£):
FTun FTun
Swp Swp
Center 3.675 608 GHz Span 14 MHz Center 3.675 608 GHz Span 14 MHz

#Res BH 1 MHz

YBH 3 MHz

Sweep 20 ms (1001 pts)

#Res BH 1 MHz

YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.58 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent R ¥ Agilent @ R

Mkrl 3.676 288 GHz Mkrl 3.675 988 GHz
Ref 20 dBm #Atten O dB Ext PG -40.5 dB 8.622 dBm Ref 20 dBm #Atten O dB Ext PG -40.5 dB 9.898 dBm
E‘E‘I’gg Marker . E‘E‘I’gg .
15 (3676260000 GH — 18
&/ | B.622 dBm dB/

= ]
#PAug ;"‘”fﬂ “4"1»\ ""«,‘M #PAug M..-"*'f 5\'\‘-\
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R - e || W0 os2l ]
$3 FS $3 FS
An An

£(f): £(f):
FTun FTun
Sup Stp
Center 3.675 608 GHz Span 14 MHz Center 3.675 608 GHz Span 14 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.59 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R

Mkrl 3.698 774 GHz Mkrl 3.698 732 GHz
Ref 28 dBm #Atten © dB Ext PG -40.5 dB 8.591 dBm Ref 28 dBm #Atten © dB Ext PG -40.5 dB 9.878 dBm
T:gg Marker . T:gg Marker | .
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£ £0£):
FTun FTun
Swp Swp
Center 3.697 508 GHz Span 14 MHz Center 3.697 508 GHz Span 14 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.60 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3697.5 MHz
EMISSION BANDWIDTH: 5 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent @ R ¥ Agilent @ R

Mkrl 3.698 256 GHz Mkrl 3.698 578 GHz
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#Res BH 1 MHz

YBH 3 MHz

#Res BH 1 MHz

Sweep 20 ms (1601 prs)

YBH 3 MHz

Sweep 20 ms (1601 prs)
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Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance A
Date: 8/11/2010 Verdict: PASS
Temperature: 25 °C Air Pressure: 1007 hPa Relative Humidity: 45 % | Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.61 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3656 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R

Mkrl 3.699 625 GHz Mkrl 3.699 158 GHz
Ref 38.5 dBm Atten 18 dB 13.833 dBm Ref 38.5 dBm Atten 18 dB 13.519 dBm
[S;’g Marker [S;’g Marker |
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@B ) 13.033 cBm U @/ | 13.519 cBm ¢
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£ £0£):
FTun FTun
Swp Swp
Center 3.656 608 GHz Span 25 MHz Center 3.656 608 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.62 Peak output power

density test results at low frequency

CARRIER FREQUENCY: 3656 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent Q@ R ¥ Agilent @R

Mkrl 3.658 625 GHz Mkrl 3.699 458 GHz
Ref 30.5 dBm Atten 16 dB 12.657 dBm Ref 38.5 dBm Atten 18 dB 13.354 dBm
1ova [Marker (o [Marker |
19 3.658825000 GHz . 1o [3.659450000 GHz 1
&/ | 12.657 dBm [ @ | 13.354 clBm ——
Offst Offst
4.5 4.5
dB / \ dB / \
PAvy / \\\ PAvg
160 168
WL $2 ,r’/ \\M [y T,
§3 [ e [ | 33 FS

An AR

£(F) £(f):
FTun FTun
Sup Swp
Center 3.656 @08 GHz Span 25 MHz Center 3.656 008 GHz Span 25 MHz
#Res BH 1 MHz UBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 prs)_
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 8/11/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.63 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R

Mkrl 3.678 308 GHz Mkrl 3.678 250 GHz
Ref 38.5 dBm Atten 18 dB 12.685 dBm Ref 38.5 dBm Atten 18 dB 13.848 dBm
[S;’g Marker [S;’g Marker |
1o [3.678300000 GHz ) 1o [3.678250000 GHz T
g?{st 12.685 dBm L le g?{st 13.848 dBm B
40.5 40.5
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£ £0£):
FTun FTun
Swp Swp
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.64 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
#- Agilent @ R #- Agilent @ R

Mkrl 3.678 425 GHz Mkrl 3.678 375 GHz
Ref 30.5 dBm Atten 10 dB 12.908 dBm Ref 30.5 dBm Atten 10 dB 13.465 dBm
(o’ [Marker e [Marker |
15 (3678425000 GH . 19 (3678375000 GH n
#/ | 12.998 dBm I /| 13465 dBm N R -
Offst Offst
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dB / \ dB / \
PAug // \'\ PAug \\
160 160
W32 \“m,,\ Woso [
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An An

£(f): £(f):
FTun FTun
Sup Stp
Center 3.675 608 GHz Span 25 MHz Center 3.675 608 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Report ID: RDWRAD_FCC.22534.doc

Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.65 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3694 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R

Mkrl 3.697 625 GHz Mkrl 3.696 998 GHz
Ref 38.5 dBm Atten 18 dB 12.793 dBm Ref 38.5 dBm Atten 18 dB 13.638 dBm
[S;’g Marker [S;’g Marker |
1o [3.697025000 GHz " 1o [3.696900000 GHz "
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£ £0£):
FTun FTun
Swp Swp
Center 3.694 608 GHz Span 25 MHz Center 3.694 608 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.66 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3694 MHz
EMISSION BANDWIDTH: 10 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
#- Agilent @ R #- Agilent @ R

Mkrl 3.696 675 GHz Mkrl 3.697 675 GHz
Ref 30.5 dBm Atten 10 dB 12.658 dBm Ref 30.5 dBm Atten 10 dB 13.560 dBm
[oa” Marker e [Marker |
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£(F) £(F)
FTun FTun
Sup Stp
Center 3.694 608 GHz Span 25 MHz Center 3.694 608 GHz Span 25 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Report ID: RDWRAD_FCC.22534.doc
Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode: Compliance

Date: 8/11/2010

Verdict: PASS

Temperature: 25 °C Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.67 Peak output power density test results at low frequency

CARRIER FREQUENCY: 3661 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Mkrl 3.666 48 GHz Mkrl 3.666 96 GHz
Ref 25 dBm Atten 18 dB 18.354 dBm Ref 25 dBm Atten 18 dB 11.34@ dBm
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1o [3.666480000 GHz L 1o [3.666960000 GHz 5
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FTun FTun
Swp Swp
Center 3.661 89 GHz Span 48 MHz Center 3.661 80 GHz Span 48 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)
Plot 7.2.68 Peak output power density test results at low frequency
CARRIER FREQUENCY: 3661 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
% Agilent @ R % Agilent @ R
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Ref 25 dBm Atten 10 dB 160.546 dBm Ref 25 dBm Atten 10 dB 11.789 dBm
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FTun FTun
Sup Stp
Center 3.661 80 GHz Span 46 MHz Center 3.661 80 GHz Span 46 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Report ID: RDWRAD_FCC.22534.doc

Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.69 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
¥ Agilent 2R ¥ Agilent 2R
Mkrl 3.688 36 GHz Mkrl 3.6739 84 GHz

Ref 25 dBm Atten 18 dB 18.674 dBm Ref 25 dBm Atten 18 dB 11.647 dBm
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Swp Swp
Center 3.675 09 GHz Span 48 MHz Center 3.675 00 GHz Span 48 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.70 Peak output power density test results at mid frequency

CARRIER FREQUENCY: 3675 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
#- Agilent @ R #- Agilent @ R
Mkrl 3.680 32 GHz Mkrl 3.680 63 GHz

Ref 25 dBm Atten 10 dB 10.392 dBm Ref 25 dBm Atten 10 dB 11.556 dBm
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£(f): £(f):
FTun FTun
Sup Stp
Center 3.675 80 GHz Span 46 MHz Center 3.675 80 GHz Span 46 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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Date of Issue: September 2011

Test specification:

Section 90.1321 / RSS-197, Section 5.6, Peak EIRP power density

Test procedure:

47 CFR, Sections 2.1046; TIA/EIA-603-C, Section 2.2.1

Test mode:

Compliance

Date:

8/11/2010

Verdict:

PASS

Temperature: 25 °C

Air Pressure: 1007 hPa

Relative Humidity: 45 %

| Power Supply: -48 VDC

Remarks: with 13 dBi and 13.5 dBi gain antenna assembly

Plot 7.2.71 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3689 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: BPSK
ANTENNA ASSEMBLY GAIN: 13.5dBi
RF#1 RF#2
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#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1001 pts)

Plot 7.2.72 Peak output power density test results at high frequency

CARRIER FREQUENCY: 3689 MHz
EMISSION BANDWIDTH: 20 MHz
MODULATION: 64QAM
ANTENNA ASSEMBLY GAIN: 13.5dBi
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Center 3.689 60 GHz Span 46 MHz Center 3.689 60 GHz Span 46 MHz
#Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs) #Res BH 1 MHz YBH 3 MHz Sweep 20 ms (1601 prs)
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